INSTRUCTION MANUAL

CHAMPION 1550
Centre Lathe (415V)
390 x 1250mm - 556mm Bore
Includes Digital Readout

L254D



Page 2

struction Manual for CHAMPION 1550 (L254D) 01/12/2015

HAMPION
" LATHE

INSTRUCTION & SPARE PARTS MANUAL



01/12/2015

Page 3

i,
i3

_M

f
.

i

i

{

:

o

o

%

4

)

i
i

3

i .ﬂa !

b
0

.
|

i

!

g i

U

|

i

:

5
{
)

o
4
i

g




Page 4

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : CASTING

30



Page 5

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

Before this machine leaves the factory the controls
are pre-set, as detailed below, to avoid damage by
accidental starting on high speeds and coarse feeds.

Before starting the machine check the settings and
ensure that thecontrols are in the correct positions.

VS3-model

Spindle Speed Selector

l.eadscrew Reverse &
Thread Range Levers

o
1Y
el
18 4]

Gearbox 'Gate’ Lever

@ Selector Levers

Feed & Speed

@

T Neutral Position

1.SPINDLE ROTATION CONTROL LEVER
The spindte rotation lever is set in the neutral position.

2.SPINDLE SPEED SELECTOR
The spindie speed selector lever is set at 60rpm.
Vs model at neutral.

3.LEADSCREW REVERSE & THREAD RANGE
LEVERS
The leadscrew reverse lever and the thread range lever
are both set in the neutral position,

4.FEED & SPEED SELECTOR LEVERS
The three Feed and Speed seiector levers are set {from
teft to right} at positions (C) (3) and (Y) respectively.

5.GEARBOX 'GATE' LEVER
The gearbox ‘gate’ lever is set In the neutral position.



Page 6

MAIN SPECIFICATIONS:

Height of center

Distance betweaen centers

Swing over bed

Swing over ¢ross siide

Swing in gap

Width of gap in front of faceplate

Spindle nogse

Spindie bore

Spindle bore taper

Taper of center

Spindle speed; Steps:
Ranges

VS-model: Steps
Low speed range
High speed range

Main motor

VS-model loverier

Width of bed

Length of bed-

Cross slide travet

Top slide travel

Tailstock travel

Tailstock barrel diameter
Leadscrew diameter

Leadscrew piich

© Number & range of Metric threads
Numbear & range of Imperial threads
Number & range of Module threads
Number & range of D.P. threads
Range of longitudinal feeds

Range of cross feeds

Approx. Net/Gross weight

QOveratt dimension {L. X W. X H))

Instruction Manual for CHAMPION 1550 (L254D) : : 01/12/2015

190mm. (7-1/2"}

1250mm(50"} 1000mm.(40") 760mm(30")
390mm. {15-1/4")

240mm. (8-1/2")

610mm. (24"}

150mm. (6")

D-1-86

Sdmm (2-1/8")

M. T. No. 6

M. T. No. 4

16
25,35,45,60,80,110,140,190,260,360,475,630,845,1 140,1520,2000Rpm.

2 Infinitely variable Forward/Reverse.
18--240 RPM.
190--2500 RPM.

5.5kw {7.5HP.)

5 Bkw {7.5HP.)

280mm. (11")

2200mm. {86-1/2"), 1950(76-3/4"), 1710mm({G7-1/4")
230mm. {9-1/4")

120mm. (4-3/4")

150mm. (6%)

58.5mm. (2-5/16"}

31.75mm. (1-1/4")

Bmm or 4 T.P.1.

39;0.2--tdmm.

45; 2--727PL.

18; 0.3--3.5mm.

21:8--44D.P.

0.04--1.0mm. {0.6015--0.04")

0.02--0.5mm .(0.0008-0.02"}

1300/1500kgs. (286CG/3300 lbs.) 156560 model
1150/1350kgs {2530/29701bs) - 1540 modal
1000/1200 (2200/26401bs) - 1530 model

2515 X 1067 X 1650mm. {99" X 42" X 63"} 1550 mode!
2210 X 1067 X 1650mm. (87" X 42" X 63"} 1540 modei
1970 X 1067 X 1650mm. (77" X 42° X 63") 1530 modsl

STANDARD EQUIPMENT & ACCESSORIES SUPPLIED WITH LATHE!:
Motor & relative electric control system.

Digital RPM indicator for spindle (V5. modet)

4 way too! post Max. tootholder size 25 x 25mm (1" x 1%}

Threading dial indicator.

Centers & center sleeve.

{.eveling blocks and screws.

Service tools and toot box.

Instruction and spare paris manual.

OPTIONAL EQUIPMENTS & ACCESSORIES:
Depends on orders, it may included with the following.
3 jaw universal chuck.

4 jaw independent chuck.

Steady rest.

Foliow rest,

14 slotted facepiate.

Complete coolant system.

Rotating center.

Halogen work lamp.

Micrometer bed stop.

Fuit length rear spiash guard.

Cual Inch / Meatric diats for cross and compound slides.
Quick change toolpost.

Chuck safety guard.....elc.



Page 7 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

B LIFTING MACHINE BEFORE UNPACKING

Each lathe is packed in a seaworthy strong wooden case. Before unpacking the wooden case
or unloading the lathe, ensure the faliowing.:

1.the capacity of lift equipment is adequate for the machine.

2 keep the heavy end fully supported and balanced when fifting.

3.the MACHINE WEIGHS Approx.

1500KGS (3300LBS)

4.the only recommended lifting equipment is hoist/crane or forklift as shown below:

WARNING:Headstock end of Lathe is "HEAVY END", Make sure this end is fully supported.

. UNPACKING AND LIFTING

UNPACKING THE WOODEN CASE

1.Locate the wooden case on a flat and sufficient area
for easy working.

2.Clean the area and space. :

3.Wear gloves and suitable safety equipment,

4.Use claw hammer or nail extractor to pull out nails,

especially the nails on sheet bands at four top corners.

5.0pen the top cover first.
8.Pull down the four side covers carefully.
WARNING: Be careful of sharp nails.

7.Remove any broken wooden pieces that might cause
damage 1o the latha.

8.Remove all the accessories packed on the wooden
base. B

8.Locsen and remove all the nuts mounted to the thru
bolts, hoiding the lathe to the wooden shipping skid.

10.Clean all the nails and packing materials around the

area.



Page 8

B LIFTING

PREPARATION AND SAFETY CHECK

1.Ramove all loose items of equipment and accessoties
from lathe.

2.Move the tailstock and carriage assembly to the far
end of the lathe and clamp them in place. (see drawing
below)

3.Make sure that the eyebolt and clamp are tightened on
the bed correctly.
4 "NEVER" used a damaged sling and "DO-NGT" use
more than one(1) skng.

5."NEVER" wrap the sking around the bed to lift the
machine: the teadscrew, feedshaft and control rod will
become bent or damaged negating the warranty on
the machine.

LIFTING THE MACHINE

1.Lift the lathe by heist/crane as shown in the drawing
below.

2 .Make sure that a safety-latch type swivel hook is used
and that the eyebolt clamp was tightened properly to
the bed.

3.1 the larger swive! hook wilt not fit into the eyebolt, an
inlermediate sling can be used as shown in the drawing
below. '

4 Caretully and slowiy lift the lathe clear of the wooden
hase or ground and, if necessary, reposition the
carriage or tailstock to achieve a better balance before
litting any higher or moving.

5.1f you reposition the carriage or tailstock, make sure
you re-tighten and lock them in place.

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

6.0nly a haoist or crane is recommended for fifting the
lathe. Fork lift blades should never be put under the
lathe for lifting.

7.Make sure that the lifting hook is a "Swivel" type with
safety fatch.

8.4ust before making the final lift, make sure one {1)
person makes a final examination all around the lathe
double checking everything.

9.Lift cieanly of all ground obstacles and do not drag the
machine across the floor.

10.Remamber that vibration during transport can cause

friction betwsen the sting and the machine.

& .After a full load is on the main hook, check to make
sure that the Hting hook swivels freely and is not putting
any iwisting stress on the eyebelt which might foosen it.

7.Lift and move the lathe very siowly 1o avoid tilting or
raeking the machine.

8.Keep the lathe fow o the ground with only the necessary
ground clearance to move the machine Ireely over the
surface.

9.For re-shipping the lathe without repacking onto a skid,
it is recommended to lift the machine straight up to the
desired height and drive a flat bad truck underneath it
for loading. This is a safer method of moving the
maching than moving with a crane.

BEFORE LIFTING:Help balance the load by sliding the tailstack 1o the extreme opposite end of the bed ways and lock it
in place. if necessary, move carriage assembly to tailstack end for balance position and lock .

=y

Safty Lalch -

Swivel Hook
: Sling
A

Eyebolt

C!a@g




Page 9 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

B OPERATING SAFETY PRECAUTIONS

1.ARE YOU PROPERLY TRAINED TO USE THIS LATHE?
2.READ THIS INSTRUCTION MANUAL CAREFULLY BEFORE QPERATION.
3.ENSURE YOU KNOW HOW TO STOP THE LATHE BEFORE STARTING IT. (i.e.Emergency Stop.)
4.ENSURE YOU ARE IN GOOD HEALTH TO OPERATE THE LATHE.
5.KEEP ALL GUARDS, COVERS AND DOORS IN PLAGE AND CLOSED.
6.KEEP THE LATHE AND WORK AREA NEAT, CLEAN AND OHDER'ITY.
7.WEAR AND UTILIZE SUITABLE PROTECTIVE CLOTHING AND EQUIPMENT.
8.D0 NOT WEAR lee{_s-! WAfCHES,._:ﬁ.ES O_F} _LQO_SE sLé_EV_éD GLOTHING L
9.NEVER LAY ANYTHIIT_\IG._(:)N.I_;F.HE'\;’.V.._O:ﬂi.(ll.\l_G éz‘i{)g.é. OF .THE LATHE. -
10.8TOP LATHE zMMEblATé{'&{. .|F__._ A.I\IIIYITHIING LIINEXPEC.TED HAPPENS.
11.00 NOT TOUCH OR REACH OVER ROTATING OR MOVING PARTS.
- 12.00 NOT PERFORM ANY SET-UP WORK WHILE LATHE 1S RUNNING.
113.D0 NOT OPERATE THE LATHE iN SUCH A WAY TO EXCEED ITS RATED CAPACITY.
14.DO NOT INTERCHANGE CHUCKS OR OTHER SPINDLE MOUNTING ITEMS WITHOUT CHECKING
FOR CORRECT LOCKING.
15.00 NOT USE ANY WORKHOLDING DEVICE WITHOUT FIRST CHECKING WITH ITS MANUFACTURER.
16.DISCONNECT LATHE FROM POWER SOURCE BEFORE PERFORMING ANY MAINTANENCE
OR CHANGING TOOLING.

17.ISOLATE POWER TO LATHE WHEN LEAVING 1T UNATTENDED.



Page 10

Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

OPERATION

®

@ ©

N
| |

@ © 6 o0

O

LEGEND

1.HEADSTOCK

2 ELECTRICAL CABINET

3.SPEED METER (V5 MODEL)

4.SPINDLE & CHUCK

5.TOP SLIDE

6.5PLASH GUARD

7 TAILSTOCK

8.BED

9.END BRACGKET
1C0.TAIL-END PLINTH
11.LEADSCREW
12.FEED ROD

13.8WITCH ROD

14.CHIP TRAY

15.R0TATION CONTROL LEVER
16.APRON

17.5ADDLE & CROSS SLIDE
18.FOOT ERAKE

19.GAP PIECE

20.HEAD-END PLINTH

21, FEED GEAR BOX
22.CONTROL PANEL

23.END COVER (GEAR TRAIN)
24 . SPINDLE SPEED SELECTCR



01/12/2015

Instruction Manual for CHAMPION 1550 (L254D)

WU 096 :09L dJ
WU 0gL] 0000 dJ:

wwo0gyl - 08l 42

NYIid NOLAVONTDO=E

e YMVHOHLIM AVEL JUVMS ¥0d
:

: f i w!. ot !
, "Wgos WWSLE | | wwnsy w
h JeADUWBL S4BYS JeAOWRS w
o H o Joy
g s b
: s |
§ s 3 3
e | [ e 3
I al 4
o 4 = 7= =
v n 2 EE gl . L
1 ,w m 3 |.M \ = ,Mm 3 W
RRA: sl 5
| ¢ | 3 _ ERE |
Lo Er S .| e [ G -
[ IjeAdwsd - s € M| - ot A m
suen LL, ey & .
xuo.wouM, .frr |||||| rwrn aulsno Aed) m \_I .I.,W\.ﬁ
N E : w
m, Y ESEE JOJOp 404
E m wwiLe
| - sulno pueng El TIA37 Y0014 A0SV WwisHs
’ = - T ATddNS ¥3IMOd NIV
2 [

RASWES MURS 40)

SINIOd ONILSNIQY -

WeIp WW Ll SII10H NMOO - 17108 é
i

NOILISOd N3d0 NI 3000
I¥NSTIINT IwITHLI3T3

Page 11




Page 12 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

CLEANING

Before operating any controls, remove the anticorrosion
coating from ali slideways and the end gear train, see
Fig. 1, using white spirit or Kerosene.

DO NOT USE UNAPPROVED SOLVENTS FOR
CLEANING AS THEY WILL DAMAGE THE PAINT
FINISH.

Oit all bright machined surfaces immediately after
cteaning, using machine oif or slideway lubricant;

tise heavy oil or grease on the end gears.

INSTALLING

Locate the machine on a solid foundation, allowing
sufficient area all round for easy working and
maintenance (see Foundation Plan}. The lathe may
be used free-standing or bolted to the foundation.

FREE-STANDING: Position lathe on foundation and
adjust each of the eight mounting fee! to take eguat
share of the load. Then using a machinists preciston
level on the hedways {as in Fig 2) adjust the feet lo
level up machine. Periodically at isast every six (8)
months check bed level 1o ensure continued lathe
accuracy.

FIXED-INSTALLATION: Position tathe over eight belts
{5/8 in. or 1Brmm. diam.} set into the foundaticon to
correspond with holes in the mounting feet; dimensions

are shown on foundation Plan. Accurately level the machine, s '
as in Fig. 2 then tighten hold-down bolts. Re-check bed Fig. 1
level.

Fig. 2 "E :(i . ; & — ey




Page 13

ELECTRIC SUPPLY CONNECTION

input wires should be connected to main terminal box
below the electrical box in back of headstock/main
motor base.

Main motor rotation must be clockwise viewed from
the pulley end. Shoutd motor run in wrong direction,
interchange any two of the three phase lines.
Appropriate wiring diagrams are included in Servicing
and Maintenance Secticn of this manual.

WARNING; Al electrical power connections must be
provided by & locat licensed electrician. Proper
grounding and fused main disconnects are necessary,
(Shown on Fig. 3, speed meter, Amperemeter, exhaust
fan, work lamp sockel, invearter, earth bar are gptional
eqiipment for VS model only}.

LUBRICATION CHECKS

Before cperating the machine make the following important

checks:

1. That the oil tank in the head-end plinth is filled to correct
tevel indicated by dipstick with Shell Tellus Gil 37 or
equivalent.

2.That the gearbox is filled 1o tevel marked on oit sight
window with Sheli Tellus Oil 37.

3.That the carriage apron is filled to level mark on oil sight
window with Shell Tonna T68 or Tonna 33.

4.in addition, apply an oll ¢an to the peints shown on
lubrication diagram which require daily olling. Use light
machine oil or way lubricant.

5.Betore each working shift, operate the manual lubrication
pump to ensure adequate lubrication of carriage sfideways.

NOTE: When the fathe motor is switched on, the oil sight
window in front of the headstock should fill with gil-indicating
that the pump is operative. If this does not ocour stop the
machine and invesltigate the cause.

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

SPECD METER

J
4

o

SWITOH
ELECTIHOA

bawvearen|
i I BOX

Lo 2

COOLANTFHEND,

EARTH BAR

Motor must ren clockwise as viewed from pulley facing you.

JEOLATING

PLHLLEY

Fig. 3

Fig. 5



Page 14

CHUCKS AND CHUCK MQOQUNTING

When fitting chucks or faceplates, ensurg that the
spindle and chuck tapers are serupulously clean and
that alf cams lock in the correct positions; see Fig 6.

It may be necessary when mourting a new chuck o
re-set the camlock studs {A). To do this, remove the
cap-head locking screws (B) and set each stud so
that the scribed ring (C) is flush with the rear face of
the chuck-with the slot lining up with the locking screw
hcle (see inset, Fig.6.)

Now mount the chuck or tacepiaie on the spindle nose
and tighten the six cams in opposing turn. When fully
fightened, the cam lock line on each cam should be
hetween the two V marks on the spindle nose.

i any of the cams do not lighten fully within these limit
marks, remove the chuck or faceplate and readjust the
stud as indicated in the Hlustration. Fi and tighien the
locking screw (B) at each stud betore remounting the
chuck for work.

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

A relerence mark should be made on each correctly
fitted chuck or faceplate to coingide with the reference
mark scribed on the spindle nose.

This will assist subsequent remounting. B0 NOT
INTERCHANGE CHUCKS OR FACE PLATES
BETWEEN LATHES WITHOQUT CHECKING FOR
CORRECT CAM LOCKING.

IMPORTANT: Take carefut note of speed limitations
when using faceplates; 21 in.faceplates should not be
run at speeds greater than 625 rev/min. and 14 in.
faceplates at not more than 840 rev/imin.

A
CAMRELEASE |- e
DATUM . :
r‘\‘- :
P | 1
= :
CORREGT I/ ;
CARLOCKLINE =t fome '
BETWEEN ARROWS Eo :
i
WRONG &\
i |
TURN STUD iN [y -
ONE TURN -

REFERENCE MARK
ON SPINDLE NOSE

WRONG

TURN STUDIN
GNE TURMN

10

Fig. 8



Page 15 Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

&)

L ATHE CONTROLS (See Fig. 7)

1.Spindle speed selector.
2 Electrical control panel.

4 Gearbox,threads and feed.

5.Spindle forward-off-reverse control.
3.Apron,surfacing or sliding feeds. 6.Footbrake.

ELECTRICAL CONTROL PANEL (See Fig.8)

Except the lathe isclator switch,all the electrical controls are fitted into front face
between headstock and gearbox.

1.To press the GREEN button for main motor drive on Clutch model, and the
indicator lamp glows whilst the motor running.

2.7o press the GREEN butten for jogging on no clutch modet and VS model.

3.7To press the RED mushroom-head to stop all the electrical supply.

4 The WHITE pilot lamp glows to show the main supply ON.

5. The BLACK select knab for caglant pump switch ON/OFF.

8.The BLACK select turning knob an VS mode! for spindie speed controf

CLUTCH MODEL NO~CLUTCH MODEL VARISPEED MODEL
®»® 00 ® 6 00 ®®00e0®

Yo% VDo Vo009

- JOGGING ®:SPEED_SELECTOR

LS ' Fig.8

NOTE: The Led Digital RPM indicator reflects the main spindle speed which is controlied by the speed selector
knob on varispeed model.

11

Fig.7



Page 16

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

SPEED CONTROLS (Standard lathes)

SPINDLE ROTATION: Selected by the lever controls
A (Fig 9). The apron gated lever A for forward off reverse
selections.

Ciutch Model; with the main motor running, to mave gate
lever-A out and downward io engage forward rotation of
spindle; or upward to engage reverse rotation. Return to
neutral position for spindte stop.

No cluich Modei with the same function as above
mentioned of clutch model but the lever control the
limit switches to start main motor with forward or
reverse running instantly,

FOOTBRAKE: A foot pedal iocated between machine
base plinths operates the spindle brake and at the same
time returns rotation selector levers A to the neulral
position on Cluich Model. But on the No clutch Model,
the footbrake operates the spindle brake and cut off the
power to the drive motor. After the fooibrake is applied,
the levers A should be returned to the neutral position to
re-start the spindie rotation.

12

Fig.9

SPINDLE SPEEDS: Selected by the grouped dial controls
on the headstock. There are sixteen {18) available speeds
that are shown directly on the lever-operated dial (C}, in
four (4) groups--each of which is further divided into four
(4) displayed colored spindle speeds. Rotate this dial with
the farge handle to bring the required speed-group
uppermost and opposite the fixed 4-colors datum plate.
Then, rotate the other handle (D) untit the appropriately
colored arrow is aligned with the required speed on the
uppermost diat group. To free the spindle for hand
rotation; set any one of the blank spaces on the group-dial
to the mid-position of the fixed color datum.

WARNING: NEVER SHIFT HANDLES (C} {D) AND FEEDS
LEVERS (E) (F) ON THE HEADSTOCK WHILE THE
SPINDLE 1S ROTATING.



Page 17 Instruction Manual for CHAMPION 1550 (L254D)

VARISPEED LATHES

SPEED CONTROLS

Spindle Rolation: Selecied by the controt levars A
(Fig.9-1}. The apron lever A for Forward-Off-Beverse
sefection. To move lever A out and downward to engage
forward rotation of spindle; or upward to engage reverse
rotatien. Return te neutral position for spindle stop and
off power ta motor.

FOOTBRAKE: A foot pedal located between machine
bdse plinths operates the spindle brake and cut off the
pbwer to the drive motar. After the footbrake is applied,
th_é lever A should be returned to the neutrai position to
re_ésfa'ri_ the spindle rotation.

SPINDLE SPEEDS: A spindle speed selector fever (C)
on the headstock provides High and Low Speed ranges
setection. STOP THE SPINDLE First and then rotate the
setector (C) to engage "HIGH" or "LOW" speed ranges.

Fig.9.t

Rotate the selector turning knob (E) on control panel to
the mininum position b'y counter clockwise. Then, to
operate the control lever (A]' for spin{_iie rotation, and
turning the select turning kneb (E) Clockwisely from
mininum o the desire constant speed siowly. The spindle
speed will be displayed by the Digital speed meter built on
the top of the electrical box.

Both of the two speed ranges provides the best torque
characteristics of the drive moter for full lathe functions.
A complete set of special parameter has been pre-set by
the keyboard into the Digital Inverter. o Net change or
alter these parameter setting without the writlen consent
of manufacturer as to do so wilt autcmaticailly void the
machine warranty.

IMPORTANT NOTICE: NEVER SHIFT SELECTCGRH (C)
AND FEEDS LEVER (D) ON THE HEADSTOCK WHILE
THE SPINDLE 1§ ROTATING.

01/12/2015



Page 18 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

THREADS AND FEEDS

All the threads and feeds directly available from the
gearbox are shown on the data plate (Fig.10) fitted
on the frant of the headstock (Fig.11) The setting of
control levers are shown on (Fig. 12).

THREADS AVAILABLE:

45 IMPERIAL  THREADS:2--72TPI.

39 METRIC THREADS: 0.2--14mm.

18 METRIC MOBDULES: 0.3--3.5Mod.

21 DIAMETRAL PITCHES: 8-44 D.P.

FEEDING RANGES: The teeding speed per spindle
revolution ranges;

LONGITUDINAL {SLIDING)FEEDS: 0.04--1.0mm

(0.0015"--0.04")
CROSS (SURFACING) FEEDS:0.02--6.5mm

(0.00075"--0.02")
or half sliding.

LEAOSCREW
4TPI Gmm

2 irx ]z trex f&5  HEPZ
(318 (TR {23 1532 |7 MSEZ
1% 1135 | 13 RPN {1 HREZ
3 L1ex |1 wrax 19 HR2Z
EIENE LTS KR 156z |9 BRI
1 +sixdrys AL |1 LETS
A4S ERTX R iz [ 1 HRSZ
- ’ B k53X s w3z p13 HERZ
& E56X 12 ez P14 HREZ
7 158K |35 LR&L
a5 traz |4 HEZ
1R1x |45 H57Z
k : K] LR2K {5 H&3Z
W ' E517 155 HE 42
4 LR4x i 6 1562
sHELL TERRLS o 27 | ]!

I
113
5h

54
4%
LT}

I
4
a1

i3
W

kS
kil
11

LAGR
1437
LEBR

LAZR
3004
1648

1R3IR
1414
ETIR

EALS
(514
1425

1875
1iB6S
EB55

T
3 Y 45 HBdg £1 0 LCTT 4018
-4 HA1X 0 B3R L1 e PR
5 HE3R 13 HBIR b LCTR LS
4 HE&X 17 HEMR 08 LCSE 3
FRT S 10 MA3S 0 HCS4 G0
A HETK kL] HBES 12 ACE8 a5
7 1845 | 74 HMA3S 4 HR2X 96 HBZS 15 MIRD ED6
20 w38 b 7 HEAS 1 Ho1Z 4 HELS 3% LCR3 0B
I was ] ¢ HBAL 125 H53Z it HEA45 45 ECRE 010
1 1825 ] & Hads 5 HseZ W OHEDS an wpa AR2
[ LIS | 4L HBIS LFS HSBE 17 HOES 35 HCGz OH
15 A3t | 5 HElS 1 HRI1Z 1 HEzs AD HC3 D16
1 pput | 33 HALY 2.25  HRZZ 1 HErS 58 HCSE b
134 LA2T | 34 HBBT k%1 HR3Z TS HAGT 45 mcry A3
v werr | ap werr | bers pmaz [] 8 wBEY EDice soke ©6
3
1 Lgsr i 3 HEAT 3 HEEYS 13 HaFE 1
153 LesT § 2D wasT 135 uEsz 17 HesT @M
W qpar 23 HE4T EX HREZ 3 Heat b
L] ERIT § 20 HEIT W HB3T ‘?
¥ bsPF§ By HE2T T oome iw
# L1t § o2 HBIY HEFT
4

NOTE: The end gear train should be engaged as in the diagrams shown on the data plate to suit threading requirements,
Any speciat threads not shown on data plate may request by special erders.

Fig.11

NOTICE: Recommend to shift four change levers on feed gearbox at low speed running {below §258PM)

14



Page 19 Instruction Manual for CHAMPION 1550 (L254D)

THREADING DIAL INDICATOR {INCH LATHE)

Located on the right hand side of the apron, the dial is
used to assist in locating the starling point for cutting inch
threads (Fig.13)}

To engage, swing the indicator upward meshing the pinion
gears into the leadscrew correctly and tighlen the set screw.
MNote: when not performing threading functions, release the
sel screw and swing the thread dial indicator away from the
leadscrew. This will prevent excassive wearing of the drive
piaion.

To cut threads with the carriage feed, engage the half-nut
lever at the same loeation on the diat as it comes around
past the datum mark.

For EVEN numbered ‘inch’ threads, engage the half-nut

at any line on the dial as it passes the datum mark.

For ODD numbered 'inch® threads, engage the half-nut

at any nurabered line on the dial as it passes the datum
mark.

For fractional numberad threads (ex. 1/2 or 1/4 TPI) you
have to engage the half-nut lever at EXACTLY THE SAME
NUMBERED LINE per each cul.

Please also study the data plaie for threading mounted on
the side of the apron near the threading indicator dial.

The threading dial indicator may not be used for Module,
D.P. and Metric thread cutting. Te cut these threads, the
haf-nut must be kept clesed on the leadscrew from the
start of the thread untit the end. When the end of the
thread is reached, the tool must be quickly withdrawn from
the workpiece, while stopping the spindle. Then while the
half-nuis are still engaged, reverse the spindle which will
move the carriage backwards towards the starting point,
When the starting point is reached, re-engage the motor
forward and move the cutting tool into the workpiece at
the desired spot.

01/12/2015

MULTI-START THREADS

Multi-start threads can be cut on the {athe in 3 ways:

1.By repositioning the top stide one pitch forward for each
start. (NOTE: the top slide must be set at 90 degq. fo the
axis of the cross slide). The accuracy of the method
depends targely on the skill of the operator.

2.By using an accurately divided driver plale and turning
the workpiece one division forward for each start.

3.By advancing the driver gear (Fig.14} a calculated
number of turns 1o advance the spindle by one pitch of the
thread to be cut.

The accuracy of this method is based upon the machine.
With this lathe, the ratio between the spindle and the drive
gear shaft in low range is 1:2 and in high range 2:1.

n order to use this mathod, the number of teeth on the
driver gear must be divisible by the numbers of starts
being cut. The driver gear is then advanced by half this
number of teeth when in the low range, and conversely,
by twice the number of teeth when in the high range.

The limitation of this method depends upcen whether the
number of starts required can be divided equally into the
number of teath on the driver gear without a numeric

remainder.

On the standard end gear train for this machine, the driver
gear has 24 teeth. Therefore, two(2}; three(3); or four(4)
start threads can be readily cul. For other numbers of

staris, a choice must be made of methods 1 or 2. 15



Page 20

THAREADING DIAL INDICATOR (METRIC LATHE)

Located on the right hand side of apron, the dial indicator
is used to assist in locating the starting point for cutting
Metric threads. (Fig. 13-1) Even for both left-hand or right
-hand apron handwheel iathes.

To engage: swing the indicator upward meshing the pinign
gears into the leadscrew correctly and tighten the set screw.
NOTE: when not performing threading functions, release
the set screw and swing the dial indicator away from the
teadscrew. This will prevent cxcessive wearing of the
drive pinion.

To cut threads with the carriage feed, engage the hatf-nut
lever as the same location on the diat as it comes around
past the datum mark.

The dial indicater is equipped with 5 pinion gears on its
shatft, but only the bottorn gear is able to engage on
leadscrew. The rest of the pinion gears are used for
various pitch engagements. The machine has pinion gear
14T on when the machine is delivered.

Refering to the indicator table as Fig.13-2 for 0.2/0.25/0.35
10.4/0.5mm pitch threads cutting, engage the half-nut at 1
and 4 numbered line on the dial as it passes the datum
mark. For 0.7 /1 / 1.4/ 1.78 / 2 mm pitches cutting,
engage the half-nut at numbered line 2 and 5 only, For
3.5/ 7 /1.4 mm pitches cutting, engage the half-nut at
numbered fine 3 and 6 anly . For 0.8 / 4 mm pitches cutting,
engage the half-nut at numbered ling 1 only.

For the other pitches not shown on 14T colump \you have
to change the pinion gear that engages on leadscrew. For
example;tocut 0.3/0.45/0B6/0.75/08/1.2/15/3/
4.5 /6 /9 mm pilches, by using 18T pinion gear and
engage the haif-nut at numbered line from 1 thru 6. But
for 6.8 /74 £ 12 mm pitches , by using 18T pinion gear
engage at numbered line ¥ and 3 and S only. For 1.3/8.5
/13 mm pitches, only by using 13T pinion gear and
engage at numberad line 1. For 1.25/25/5/8/ 10 mm
pitches, by using 20T pinion gear and engage at
numbered line according to table shown. For 1.1/ 1.8/
5.5 /11 mm pitches,use 22T pinion gear and engage as
shown on table. :

The 1mm pitch thread can be cut by using any one pinion
gear, but engage the hait-nut at different line as shown on
table.

The threading dial indicator may not be used for cutlting
Modute, D.P. and Inch threads. To cut these threads,
the halt-nut must be kept closed on the leadscrew from
the start of the thread cuiting until finished. When the end
of thread is reached, the tool must be quickly withdrawn
from the workpiece, while stopping the spindle. Then,
while the half-nuts are stili engaged, reverse the spindle
rotation which will move the carriage back-wards jowards
the starting point. When the starting point is reached,
restart the spindle forward and feed the cutting tool into
the workpiece at the desired spot.

16

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

Fig.13-1.
INDICATOR TABLE
GEAR MTCH SCALE
3.5 7 1.4 3.6
5 10 3.6
3.6
Fig.13-2



Page 21 Instruction Manual for CHAMPION 1550 (L254D)

APRON AND SLIDE CONTROLS

01/12/2015

n addition to manual operation of the saddle by rofating

apron handwheel {A}. or the cross-slide by handwheel (B)

or the topslide by handwheel {C), power feed is avallable

10 the saddle and cross-sfide.

1.Push pull knob (D) selects power crossfeed (Cross-stide)
or fongitudinal feeds; Push in for lengitudinal, pull out for
crossfeed operation.

2.Push-pull knob (E) controls torward or reverse faad
direction.

3.Lever (F) is pulied up for power feed engagement, and
pushed down for manual operation.

4.Lever {G) is pressed down to engage leadscrew for
thread cutting.

NOTE: Do not use headstock fead reversing lever for

reversing feed; use only for left-hand thread cutting.

Operate push-pult knob (E} for reverse teeds.

FEED TRE? DEVICE:

A trip mechanism is incorporated into the apron power
drive.Trip loads are preset at the factory. If necessary,

it may be re-adjusted by the knurled Knob an the left side
of feft-hand apron. {Fig.25) {On the right side of the
right-hand Apron).

NOTE: The apron handwhes! (A} is disengaged from its
gear train during the power operation and thread cutting
by pudling the handwheel oulwards to make it turn freely
cin the shaft.

Fig.15

CROSS-SLIDE AND TOPSLIDE

Both handwheels carry dials graduated in inch or metric
dimensions. The cross-shide dial is graduated to indicate
changes in workpiece DIAMETER and the topslide is
graduated to indicate tool movement. The solid or
T-slotted topslide is mounted on a rotatable base to the
cross-shide which is graduated 90-0-80 degrees. Care
should be exercised when rotating the base ensuring
that the correct spanner is used to stacken the fock
nuts and that they are adequately tightened after
adjustment.

Whenever possible the topslide should be positioned
with the toolblock located directly over the rotatable
base to give maximurm support, particuiarly when using
parting off tools and in heavy cuts,

SADDLE LOCK SCREW (H):
This locks the saddle to the bed for facing or cut off
operations.

WARNING: Make sure you "UNLQCK" the saddle fock
screw before attempting to move the carriage otherwise
damage to the machine may occur.



Page 22 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

TAILSTOCK

Can be fread for movement along the bed by unlocking
the clamyp lever {A), Additional clamping may be obtained
by tightening the large nui (B) localed in a recess below
the handwheel. {Fig.16)

Release this clamping nut before attempting to move the
tailstock and in cases when the need for extra clamping
is not necessary.

The taitstock barrel is locked by lever {C).

The lailstock can be set-over for production of shallow

tapers or for re-alignment. Release the clamping lever

and adiust screws (S) at each side of the base to move
tailstock taterally across the base. An indication of the

sat-over is given by the datum mark (D) at the tailstock
end face, as shown in {Fig. 17). Apply the clamp lever

after adjustment of set-gver,

The barrel is graduated in inch and melric scales.
Standard tang drills with M. 7.4 shank can be used, but
barre! travel will be reduced by the ditterence in length
of the standasrd M. T.4 shank and the tang length,

SAFETY STOP

Stop pin {E} is fitted to prevent the tailstock from S S
inadvertently sfiding off the end of the bed. Fig.16
MAways ensure the pin is secure and replaced after

femoval.

Fig.17

18



Page 23

LATHE ALIGNMENT

With the lathe instalied and running, we recommend a
check on the machine alignmant before commencing work.
Check levelling and machine alignmeni at regular periods
to ensure continued lathe accuracy.

HEADSTOCK CHECK: Take a light cut with a keen
tool over a 6 in.{150mm) length of 2 in. dia. (50mm) stesl
bar gripped in the chuck but not supported at the free end.
Micrometer readings at each end of the turned length (at
A and B of Fig.18)} should be the same,

To correct a difference in readings, slacken the four head-
stock hold-down screws (3) shown in (Fig.18.) and adjust
the set-over pad (K) beneath the headstoek to pivot the
headstock about the dowel (L}, Tighten all screws alter
adjusiment and repeat the test-cut/micrometer-reading
sequence until micrometer readings are identical, i.e.
machine cuis absolutely parallel.

TARLSTOCK CHECK: Using 12 in. (300 mim) ground
sieel bar titted between headstock and tfailstock centres,
check the alignment by fitling a dial-test indicator to the
topslide and traversing the centre line of the bar {lower
sketch, Fig.18).

To correct error release thie tailstock clamp lever and
adjust the two set-over screws provided.

Continue with checking and correction watil the atignment
is perfect.

END GEAR TRAIN

Power from the headstock to gearbox is transmitted
through a gear train enclosed by the headstock end
guard. Intermediale gears are carried on an adjustable
swing-Frame (M) shown in (Fig.2Q)

Gears must be thoroughly cieaned before fitting and
backlash maintained at 005 in. {.127mm) for correct
meshing.

Lubricate gears regulatly with thick machine oil or grease.

Instruction Manual for CHAMPION 1550 (L254D)

19

01/12/2015

SERVICING & MAINTENANCE

Fig.18

MNOTE: -1T MAY BE NECESSARY
TO AELEASE THE SWING
FRAME CLAMP NUT M

Fig.19

Fig.20



Page 24 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

DRIVING BELTS

To check the driving bells tension first, isolate from
electric power then apply light finger pressure at a point
midway between motor and headstock pulleys should
nroduce about 1/2° (13mm) movement of each beit
when under correct tension. {Fig.21}

To alter belt tension, remove the cover plate in back of
headstock plinth and adjust the lwo screws (X) on the
hinged motor platform (Fig.22).

Ensure that the Motor axis is kept level and both pulleys
are aligned corractly.

LEADRSCREW SHEARPIN Fig.23

The transmigsion is protected against severe overload by
a shearpin (E) fitted into the leadscrew drive, just io the
right of the gearbox,

To raplace a sheared pin, first disengage drive to the
leadscrew by selling the righthand lever of the gearbox
to an intermediate position. Then rotate leadscrew (F)
until the broken pinhead faces you for removal.

Now rotate flanged sleeve (A) o allow the pin shank to
be pushed out of the slot in the housing (B).

Reposition the sleeves and align the holes o fit a hew
pin. {E)

GAUTION: USE ONLY CORRECT REPLACEMENT
SHEARPINS AS SUPPLIED IN TOOLBOX AS
SPAREPARTS.

Fig.22

LEADSCREW

Fig.23

20



Page 25

SLIDEWAYS

Tapered gib-strips are fitted to slideways of cross and
compound slides and any slackness which may develop
can be ractified by resetting the gibs with the adjusting
screws provided,

To adjust the cross-slide, slacken the rear screw (A) and
tighten the front screw (B} {Fig.24}, making only a slight
alteration with constant chacking for smooth acticn.

The topslide is adjusted by both ends screw (S} only.
Tapered gib is fitted in the front wing of the saddle
adjusted by screw (C) (Fig.25).

The flat gib is fitted in the rear wing of the saddie and
adiusted by 3 set screws with nuts.

Ensure that slideways are thoreughily cleansd and {ubri-
cated before making any adjustment. Avoid over- adjust
-ment which will only result in stiff, jerky action of the
slide concerned.

CROSS-SLIDE NUT

This is adjustable for glimination of backlash which
may develop atter prelonged servica.

Reduce backlash by ioosening the rear caphead screw
(A), then carelully screw in the small and central screw
{B) to adjust a wedge within the spilt nut.

Make only a slight alteration each time and operate the
cross-slide repeatedly through full travel to be sure of
smooth action.

AFTER ADJUSTMENT RE-TIGHTEN SCREW (A) AND
CHECK AGAIN.

CAUTICN: TURNING IN THE ADJUSTING SCREW (B)
TOO MUCH WILL CAUSE THE WEDGE TO JAM AND
NCT RETURN FOR SMOOTH TRAVEL.

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

Fig.24

Fig.25

21



Page 26 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

SPINDLE BRAKE -

There are two braking systems provided or spindie brake
and power cut off to the drive moior on VS maodel. First,

the inverter instatled in the electrical box includes an
electrical brake control system itself. The preset parameter
command to switch off the power source and executes
automatic braking of the drive maotor within few seconds.
Second, apply the footbrake pedal for quick braking of the
main spindle. The footpedal connecting rod passes a swilch
which when the fooipedal is depressed cause shutdown of
motor power; electronic Inverter braking and drum. { Fig. 27)
The standard model provided the second one mechanism

function only, But ciuteh mgdel did not cut off power to
motor, will return the control lever to neutral automatically.
The brake shoes and designed to wear out. When braking
performance detericrates, replace brake shoes {Parts No.
A-9801).

Brake shoes are a non-warranted item.

SPINDLE BEARING

A set of pre-toaded Taper Roller bearings are incorporated
on the main spindle and are pre-set on assembly. if the
main spindle hegins o have tco much runout, it may perhaps
be caused by wearing of {the spindle bearings and/or the end
thrust adjusting nut may have become loosened.

To adjust the bearing, open the end cover, loosen the
bearing cover and release two (2} set screws {S) on the
thrust nut {N) (Fig.28}.

Then tighten the nut {N) by G-type lock spanner carefully.
After adjusting the end thrust nut, re-tighten the two set
SCrews.

NOTE: Over tightening the end thrust bearing nut will
cause excessive heat build-up in the bearing and
premature bearing wear,

LUBRICATION

Headsfock (Standard Lathes}

Headstock bearings, gears and drive shalfis are
jet-lubricated from an o# distributor locataed beneath the
headstock cover; the oil is supplied by an impeler-iype
pump attached 1o a tank in the head-end plinth. (Fig.29)
The ol pump is driven by a vee bel from the main motor,
ensuring continuous supply while the main motor is
running, Evidence of the oil supply is shown on an oil
sight in the headstock front face. A self-adjusting jockey
pultey ensures constant beli tension.

A large pipe returns oil from the bottom of the headstock
into the tank. Ensure that the oil level in the tank is kept
topped, to the mark on the filler-cap dipstick. {Fig.30)
Check oil level weekly and change the oil every year by
Shell Telius 37 ofl (1.5.0.V.GA7) or equivalent grade.

Fig.29

22



Page 27 Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

LUBRICATION
Headstock (VS modei}

Spindle bearings, gearing and drive shafis are jet-
lubricated from an oil distribution fray tocated beneath

the headsiock top cover; supplied by a self priming type ;
electric pump fitted into the headstock end plinth (Fig 25-1)
The oil pump is synchronized with the main motor, ensuring
a continuous supply of fubricant to the headstock while

the motor is running. Evidence of the oil supply is shown
on an oil-sight glass in the headstock front face. Qitis
contained in a large vunderbed tank containing 3 gallons
(13. 5 litres). This level should be checked every week,
through the mark on the filler cap dipstick. (Fig 30} Change
the oit every year hy Shell Tellus 37 oil {1.S.0. VG 37} or

. 8. O. equivalent grade as below: Where the specified
lubricant is Unobtainable, a grade with the following
characteristics can be used:

Viscosity 40°C 46
G T T s s
Vtsco%ftdeex e
Fiash pomt B el
P polnt ST e T

Equwalent{oiSO ViR

NOTE: WE RECOMMEND THE OIL BE CHANGED
WITHIN THE FIRST THREE (3) MONTHS FOR A NEW
MACHINE.

Ta drain the oit; remove the belts on the drive motor,
release the cdamp on the hose to the headstock, stip the
delivery hose into an emply container of more than 3
gallons capacily and start the lathe to pump oul the oil
from the tank info the container. The small quantity of it
left in the tank helow the level of the pump intake can be
drained off through the drain plug.

Gearbox

All gears are splash lubricated from an integral oil bath.
An oil levet sight window is furnished in end face of
gearbox. Top up or refilt gearbox with Shell Tellus o 37
{1.5.0.VG 37) through filer elbhow {F).

Approximate quantity of oil is one haif gallon (2.2 liters.)
Mote: Use only clean container for refilling or topping up
ot level.

Ta drain gearbox, unscrew drain plug () inend of
gearbox casting.

NOTE: WE RECOMMEND THE Oli. BE CHANGED
WITHIN THE FIRST THREE {3) MONTHS FOR A NEW
MACHINE.

23




Page 28 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

APRON AND SLIDEWAY LUBRICATION

A manualiy-operated pump (A} (Fig.31) is incorporated in
the apron; drawing oil from the apron reservoir, it enables
the operator to ensure that the slideways of bed and
cross-slide are Kept adequately lubricated.

Operate the pump until gil flows from the slideways to
ensure that the system is primed.

When the oil level of the apron reservoir falis below the
mark on the sight-glass, the system sheould be topped up
through the filler on the saddle with Shell Tonna T68 oil
(1.5.0 V(588), or Tonna 33. When thea specified lubricant
is unobitainable a grade with the following characteristics
can be used:

Viscosity ~  40°C  s8
Viscosity index AL

Flash point closed _ . 2'1900” .
o B

Reservoir capacily is approximately 0.4 gallons (1.8 liters).
A drain plug is provided on the bottom plate of the apran.

NOTE: WE RECOMMEND TO CHANGE OIL WITHIN 3
MONTHS FOR A NEW MACHINE.

GO NOT MiX LUBRICANTS. When alternative lubrlcants
are to be used, the system or reservoir should be drainad
and flushed cut before refilling with the equivalent grade,

REGULAR ATTENTION

For trouble-free operation keep the lathe clean and
regularly lubricated. :

The following Chart (Fig.32) shows the recommend
attention and frequancy.

LUBRICATION CHART

O - owEveny week
[Tl - vop-uPevERY WEEK

GEAR TRAIN

GEARBOX

]

OIE TANK

) ¢ - GREASE OFTEN
\ l —— AFTER CLEANING DOVIN

AN Fig.32

24



Page 29

TROUBLE SHOOTING

Instruction Manual for CHAMPION 1550 (L254D)

TROUBLE

PROBABLE CAUSES

REMEDY

Overheating of headstock

1.0il level in headstock is 0o low or
too full.

2.Quality and viscosity of il is wrong,
3.0H is too dirty.

4.0Git hole in bearing is obstructed
by dirt.

Replenish or discharge the oii o the
proper level,

Heplace the oll with recommended type.
Hepiace the oil.

Remove the dirt from the oil hole.

4. Packing or gasket damaged.

5.Leakage from overllow on spindle
bearing housing.

bearings
5 Bearing obstructed by dirt. Clean the bearing and renew oil.
6.Badly worn bearing. Replace bearing.
7.Bearing is not in proper position. Dismarntle and reassemble it.
8.Bent or sprung main spindle. Straighten or replace it.
4 Tog much end thrust. Adjust thrust nut.
1.Plug of drain not tight. Reseal and fighten.
2.Case cracked. Repair by special welding.
. flow. Tighten cover screws.
Ol teakage 3.Leakage from overflow ighten cover scre

Replace packing or gasket.

Reslirict il flow to bearing or enlarge oit
return flow.

Excess noise or vibration
of machine

1.Badly worn bearing.

2.l.ost lavel.

3.Badly worn V belts,

4.Loose belt.

5.Badly worn gear.

6.8Bent or sprung shaft.
7.Pulley lossened.

8.Thrust workpiece locse.
9.Bearing thrust {oo inose.
10.Headstock not tight on bad.

11.Excess clearance belween the
carriage and bed.

12.Excess clearance in cross or
compound slide.

13.Cuiling tool failure.

14.Tool holder not tight enough.
15.Weak tool shank or too long.

16.Unbalance of warkpiece while high
speed funning.,

Heplace bearing.

Recheck levelling & tighten.
Repliace V belis.

Adjust belt tension.
Repiace gear.

Straighten or replace shaft.
Tighten pulley set screw,
Tightein ¢lamp.

Tighten end thrust nut.
Tighten fixed screws.

Adjust the gib and tighten back
clamp.

Adjust taper gib,

Replacs correct culting tool of regrind
it. Check speeds and feeds.

Tighten again check for debsis.

Replace with rigid tool or reset.

Balance workpiece or reduce spindle
speed.

25

01/12/2015




Page 30

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

TROUBLE

PROBABLE CAUSES

REMEDY

Defiection of bending
long workpiece.

1.Feed value too large.

2.Workpiece too thin or too long.

Reduce fead value.

Use follow rest to support and adjust
tool position.

Failure on product
accuracy.

Accuracy falls on machine.
{Ref. 1o ingpection record)

Recheck the accuracy of machine and
adjust.

Difficult to hold change
levers.

Set spring broken
or too weak.

Adjust set screw or replace the spring.

Misalignment of chuck
with spindle nose.

Incorrect position of cam.

Adijust the cam and leck it in proper
position.

Difficulty in cutting
thread.

1.Excess clearance of leadscrew in
axial direction.

2.Excess clearance on carriage or
cross-slide.

3. Worn thread or nut in cross-slide.
4. Worn leadscrew or halinut.

5 Worn end gear or incosrect
engagement.

8.Bent {eadscrew.

7.Incorrect threading tool and wrong
positioning.

8.Incorrect halinut entargement.

9.Threading dial indicator not properly
engaging with leadscrew.

10.Too much infeed per cut or spindle
speed too {ast.

Adjust the thrust nut at the end of
leadscrew.

Adjust the gib.

Adjust the backlash or replace it
Replace it.

Replace or adjust the end gear.

Straighten i.

Replace threading too! and reset it.

Engage the halfnut exactly.

Adjust the indicator engagement on
leadscrew.

Reduce the infeed per cut or spindle
speead.

Tailstock cfamp not stable.

The eceniric clamping height too
long or too short,

Adjust the nut on ctamp belt.

Failure on foot hrake.

1.Badly worn brake shoes.

2.Faits on controlled fimit switch.

Replace brake shoes.

Adjust the limit switch position or
replace it.

Fail lubricant on slide way.

1.Qil pump in apron obstructed by dirt,

2.0il tube slip off pump.

3.0il pipe and hale obstructed by dirty
or broken pipe under the saddle,

Clean the pump and replace oil.

Reclamp the tube with pump.

Clean the pipe and hole or replace
the pipe.

Failure on power feeding.

The trip load pressure is too weak.

Adjust the load pressure knoby on apron.

26



Page 31

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

TROUBLE

PROBABLE CAUSES

REMEDY

Fails {o start,

1.Circuit not complete.

2.Power may be off.

3.Overload relay off.

Check switch, teads, fuse ete, replace
or reconnect properly.

Check cable connection.

Reset overioad relay.

Incarrect Spindle speed.

1. Voliage below what is rated for
machine.

2.Connecting cable too small.
3 tmproper or lopse conneclion of lead.
4 Failure on spindle select knob.

5.0verload.

Check power source voliage.

Enlarge connecting cabie.
Recheck alt leads connecting.
Heplace it.

Heduce cuiting speed and depth or
feed rate.

Wrong rotation,

Wrong sequence of phases.

Reverse any two leads connecting to
motaor.

Motor noisy and vibrating.

1 Motor loosely mounted.
2.Strained mounting frame.

3.Bent or sprung motor shaft.

4. Foundation inadequate or motor
feet uneven.

Tighten mounting belts.
Shim motor feet for equal mounting.

Straighten or replace .

Stiffen mounting place or add shims
under toot pad.

Overheat in motor.

1.Excess bell tension.
2.Cooling fan failure.
3.Badly wori» on bearing.
4.Short grease in bearing.
5 QOverload.

6.incorrect speed range running
continuous.

Adjust belt tension.
Check the fan,
Replace bearing.
Replenish grease.

Reduce cutling speed or feed rate.

Change speed range and adjust speed
select knob.,

Coolant pump failure.

1.Wrong rotalion.

2.Coolant stream too light ot return
filter obstructed.

3.0verload relay off.

Reverse any two leads to pump.

Replenish coofant or clean return filter
in chip tray.

Reset pverioad relay.

Lubrication putmp fatlure
of headstock. (VS model)

1. Wrong rofation.
2.Lubricant not enough.
3.0Overload relay off.

Reverse any two leads {6 pump.
Replenish lubricant inio tank.

Reset overload reiay.

Inverter alarm. {VS model)

1.0peration error.

2.Wrong set of parameter

Switch off for 20 seconds and switch
on again as reset,

Referring to instruction manual of
inverter or contact with distributor.

27



01/12/2015

Instruction Manual for CHAMPION 1550 (L254D)

Page 32

T IO O 0006 (30 S T vy T
ETEAEN Ik e R

AR 046

=

5 08 . 22 006 VNG AL
< - h o
708 HOLMS £3 . S5 E 38 )
e £ BLge 2 & 5 &
= =i nf == 5 = e =
o A e R e Pvareee et e e N
= Wuesl okl EmEANLSE i
J IHE 3 _ . 44 + —4 t
conamtans VT i G HS 907 ——) _ M
{"1d0)1IH00S/ WL wIG'S X1dans NIvA
o dind LNY1000 BOLOW NIV J LS H

r SGm (G
o LJ w%._m 3mmm M= M.I%I -
55 el o %uw_m
o 1 , L0 Ll
by A e %Bzmo%:u ‘ .u U J »Nm Im m_ m;
LS
& _ T a¥Y0d HOLIMS
X L EM : A m ANNOYD G
. IR ey _ M
HOLOYINDD OLIVINDD
: P IR B W
?
e 79 ¢ 795
& ¥S J w_ c YYIG HOLIMS
’ f, w ¢ ANNOBO O

g _T coos sk m“ %
gs _ wma _

9 Iens M

3 SNYSL

nﬂIUtw_;w & Py |Aﬁ L_ W ; 5
afnad | onisoor ; 127 e T
es | ¢ | 9 Wm o : L

i oest 4




Page 33

NO.

ARG S

CLoEN®

12
13.
14.
15.

16.
17.
18,
18,
20.

21
22.
23.
24,
25,

26.
27.
28.
29.
30.

32.

PART No.

£-1001
C-1002
€-1003
C-1004
C-1005

C-1006
C-1007
C-1008
C-1009
R-1039

C-1011
C-1012
C-1154
A-1241
A-1424

A-1113
A-1108
A-1209
A-1207
A-1205

A-1204
A-1202
A-6024
A-9502
A-1127

A-9205
A-1121
C-1¢02-1
C-1003-1
C-1004-1

C-10065-1
C-1007-1

Instruction Manual for CHAMPION 1550 (L254D)

Description

Headstock Casting
Headstock Cover
Front Bearing Cover
Rear Bearing Cover
Flanged Bearing

Bearing Housing
Cover

Cover

Bore Plugs
Washers

Set-over Pad

Pins

Pipe

Socket Head Cap Screw (M12 x 351)
Hexagon Head Bolt {(M10 x 35L)

Sacket Headless Set Screw (M12 x 241)
Socket Headiess Set Screw (M10 x 10L)
Socket Head Cap Screw (M6 x 451.)
Socket Head Cap Screw (M6 x 35L)
Sacket Head Cap Screw (M6 x 251)

Sockat Head Cap Screw (M6 x 201)
Socket Head Cap Screw (M6 x 12L)
0-Ring {G55)

Oil Sight

Eibow

Ball

Plug

fFoam Plate
Gasket
Gasket

Gasket
Gasket

31

01/12/2015

Quantity

Gl My — = T ™ N

S oW oo W N B P =AY e

[#%)

—_ -

. =y,



Page 34

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : SPINDLE & GEARS

32



Page 35

NO.

A I e

P xN®

11.
12.
13.
14.
15.

16,
17.
18.
19,
20.

21.
22.
23.
24.
25,

26.
27.
28.
29.
30.

31.
32.
33

PART No,

C-1016
C-1018
C-1319
C-1020
C-1021

C-1022
C-1031
G-1024
G-1028
C-1027

C-1028
C-1029
C-1030
T-3029

©-1032

C-1033
C-1035
C-1036
A-3312
A-2020

A-2019
A-1203
A-1204
A-8401
A-7224

A-6013
A-5018
A-3323
A-3309
A-3321

A-7225
A-8012
C-1035-1

Instruction Manual for CHAMPION 1550 (L254D)

Description

Cam Screw

Cams

Main Spindle (35)
Spindle Gear (75T)
Spindle Gear {56T)

Nut

Collars

Gear (42T}

Shaft {E)

Sliding Gear (21T/427)

Washer

Shaft {0)

Double Gear (21T/42T)
Collar

Shaft (C)

Double Gear (21T/21T)
Shaft (B)

Gear (21Ty

Circlip (S30)

Front Bearing (#32218)

Rear Bearing (#32215)

Socket Head Cap Screw (M6 x 16L)
Socket Head Cap Screw (M6 x 201)
Cam Spring '
Key (6 x § x 25}

O-Ring (P25.5)
Oil Seal (50.35.8)
Circlip (585)
Circlip {S25)
Circlip (S80)

Key (10 x 8 x75}

O-Ring (P24)
Coliar

33

01/12/2015

Quantity

— 1 = N e —_ P ok O T Ty e T T s R — ek - D

i 1 T T N o'y



Page 36

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : DRIVEN SHAFT & GEARS. (VARISPEED)

21

/A
29 2 25 %2 1
41 7 /7/////7///7///1”7/7///////(47//}\'//7 777
5 26
LY, W 50 Bﬂ..qé 26
e S\
R T S, 29
g _il
"f =
31 8 /8 29
36 M = (7
24 39 5 3% M
31@i 12 34 28y 14 362 40
\ - o 15
27 I S E3 G S
23 sy == 5
16 38
27 — } =a 22
23 == =
7
35 3519 28 32
17 20 26

34



Page 37 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

NO. PART No. Description Quantity
1. C-1038 Shaft (J) 1
2. C-1040 Pulley 1
3. G-1041 Spacer 1
4. C-1042 Gear (31T) 1
5. C-1043 Shaft (H) 1

11. C-1050 Gear (31T} 1

12, C-1052 Shaft (G) 1

13. C-1053-1 Gear (257) 1

14. C-1054 Gear (35T} 1

15, C-1055 Coliar 1

16. C-1056 Shaft (F) 1

17, C-1057 Gear (32T} 1

19, C-1059-1 Gear (26T) : 1

20. C-1060 Compound Gear (21T/40T/217) 1

21 C-1028 Washer' 3

22, C-1009 Plug - - 3

23, C-1008 Cover 2

24, C-1007 Cover 1

25. C-1006 Cover - 1

28. A-2036 Bearing (#6206) 5

7. A-2029 Bearing (#6006) 3

28. A-2030 Bearing (#6007} . 2

29. A-1204 Socket Head Cap Screw (M6 x 20L) 3

30. A-1108 Socket Headless Set Screw (M10 x 16L) 3

31. - A-7226 Key {7 x 7 x 50) 1

32. ' A-SQOS Circlip (R82) 4

33. A-3205 Circlip {R55) 1

34. A-3200 Circlip (R35) 3

35, - A-3316 Circiip (S42). p)

36. A-3312 Circlip {S30) 1

37. A-6024 O-Ring {G5S) 3

38. A-6014 O-Ring (P28} 1

39. A-6028 O-Ring (AN6230/9) 2

40, A-5020 Oil Seal (TC40.62.10) 1

41, A-5019 Oil Seal {TC40.62:8) 1

42. A-7227 Key (10 x 8 x35) 2 1

35



Page 38

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADRSTOCK : DRIVEN SHAFT & GEARS. ( NON-CLUTCH )

29 2 25 32
541

Wi’ N

= \% ;{3’:_}% 32 L2 ™ uqé 26 /{é
;//..-’/

\\\\\\\}lol . {_.
=w =] ,/Il%ﬂl/j; L. 29~ ] 22

27 | g G : ) —
23 e
27

35 78 32
17 18 19 20

36




Page 39

NO.

wr AW

Sw® N

11.
12.
13.
14.
15.

16.
17.
18.
19.
20,

21.
22,
23.
24.
25.

26.
27.
28.
29,
30.

31.
32,
33.
34.
35.

36.
37.
38.
39.
40.
41,
42.

PART No.

C-1038
C-1040
C-1041
C-1042
C-1043

C-1045
C-1046
C-1047
C-1048
C-1049

C-1050
C-1062
C-1053
C-1054
C-1055

C-1056
C-1057
C-1058
C-1059
G-1060

C-1028
C-1009
C-1008
C-1007
C-1006

A-2036
A-2029
A-2030
A-1204
A-1108

A-T7226
A-3206
A-3205
A-3200
A-3316

A-3312
A-6024
A-6014
A-6028
A-5020
A-5019
A-7227

Instruction Manual for CHAMPION 1550 (L254D)

Description

Shaft {J)
Puiley
Spacer
Gear {317)
Shaft (H)

Gear (23T}
Spacer
Gear (27T)
Gear {197)
Spacer

Gear (31T)

Shaft (G)

BDouble Gear (40T/25T)
Gear {35T)

Coliar

Shaft (F)

Gear (32T)

Double Gear {34T/30T)

Double Gear (38T/28T)
Compound Gear (21T/40T/21T)

Washer
Plug
Cover
Cover
Cover

Bearing (#6206)

Bearing (#6006)

Bearing {#6007)

Socket Head Cap Screw (M6 x 201.)
Socket Headless Set Screw (M10 x 10L.)

Key (7 x 7 x 50)
Cirelip (R62)
Circlip (R55)
Circlip {R35)
Circlip (S42)

Circlip (530)

O-Ring (G55}

O-Ring (P28}

0O-Ring (AN6203/9)

Oil Seal {TC40.62.10)
Qit Seal {TC40.62.8} 12
Key (10 x 8 x35)

37

01/12/2015

Quantity

—— {3 = fa = L} Q3 MY LA —_ = ML L2 RN S W [ " o R i e e RN A N W R —

—— b s TNy = ) =



Page 40

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : CLUTCH SHAFT & GEARS

(]
L
i

§
E

17 35 18 44 19 28 34, 20

38



Page 41 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

NO. PART No. Description Quantity
i. C-1201 Ciutch Shatt (J) 1
2. C-1040 Fultey 1
3. G122 Spracer 1
4. 1203 Gear (31T} 1
5. c-1271 Shafl (H} i
. C-1045 Gear {23T) ]
7. C-1046 Spacer 2
3. C-1047 Gear {2771} i
q. C-1048 Gear {197 1

10. £-1049 Spacer 1

1t. C-1050 Gear (317) 1

i2, 2-1052 Shalt (G} i

13, 2-1053 Double Gear {407/257T) i

14, G-1054 Gear (35T) 1

15, C-1055 Collar 1

16. G-1056 Shaft (F) 1

17, C-1057 Gear {327} 1

18 G-1058 Doubte Gear (34T/307) 1

19, C-1059 Dipube Gear (38TF26T) i

20. C-1980 Compound Gear (21TH40T/21T) 1

21. G-1028 Washer 2

22, C-1009 Flug 2

23. £-1008 Caver 2

24, C-1007 Cover 1

25. C-1212 Cover 1

25. A-2036 Bearing (#6206} 3

27, A-2029 Bearing (#5006} 3

28. A-2030 Bearing (#65007) 2

29, A-1204 Socket Head Cap Screw (MBS x 200) 3

ao. A-1108 Socket Headless Set Screw {M1D x 10L) 2

51 A-7226 Key {7 % 7 x 50) 1

32 A-3206 Circlip (R62} 4

a3, A-3205 Circlip (R55) 1

34. A-3200 Circlip [R35) 2

35. AGE Circlip {$42) i

36. A-3312 Circlip {S30} 1

ar. A-B024 0-Ring {G55) 3

38. A-BOT4 O-Ring {P28) 1

34, A-GDZE O-Ring (ANG203/9) 2

4Q. A-H020 {0l Saat tTC40,62.ﬂ}} 1

41, A-5019 Oil Seal (TC40.628} 5, 1

42, C-iz2214 Shaft {A) 1

A43. A-1202 Soeket Head Cap Screw (M6 x 120) 1

q4. A-1108 Socket Headless Sel Screw (M8 x BL} ]

45. A-iG12 Sgeket Head Cap Screw (M6 x 161) &

4. A-B410 Bpring 8

47 <-1218 Pegs 4

48 C-1217 Pads 4

49, A-T246 Key (6 x 8 x 125) 1

50, C-1205 Gear {317} 1

51. C-1204 Gear {227T) 1

52, A-5013 G-Ring (P25.5) 1

53, 1-1030 Washer ]

54 C-i202 Gear (317) +

a5, C-i207 Washer 2

56. -i221-1 Washer i

57. C-12e2 Washer 1

8. A-2109 MNeadle Bearing {TLA 25.32.16) 1

649, A-2110 Needle Bearing (TLA 2220} 2

B0, A-2047 Bearing (#6008) i

£1. C-1219 Brake Houging 1

42, C-1216 Brake Disc ]

3. c1215 Brake Shaft 1

6d. C-1209 Washar 1

65, A-3328 Circlip {S40} 1

66. A-2002 Bearing (NTB 3047 + As 3047} i

67. A-2048 Bearing (#5208) 1

&8, C-13880C Cirelip 1

89 C-1418C Hubs 2

70. C-1399C Operating Collar i

71, C-1382C Bearing Assembly 6

72 C-1407C Track Hings 2

7a. C-14840 Thrust Washers 2

74, C-1488 Springs 2

75, C-1430C Adjusting Nuts 2

75, G-14500 Lock Plales 2

77, C-1462C Locking flates 2

7B. C-1447C Quter Plates 0

79, C-1444C inner Plates 12

80. Cc-14100 End Flanges 2

31, A-A11h Needle Bearing (TLAZD20) 1

39



Page 42 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

HEADSTOCK : CONTROL FRAME ASSEMBLY { VARISPEED )

40



Page 43 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

NO. PART No, Description Quantity
i. C-1061 tever Frame 1
2. C-1062 Rod 1
3. C-1063 Peg 1
4, C-1064 Lubrication Pipe 1
5. A-4003 Pin {#4 x 36L) 1
6. A-4000 Pin (#3 x 10L) 2
7. A-3102 Circlip {E£8) 1
8. C-1068 Coliar Assembly 1
g, A-1703 Nut (M12 x 1.75) 1

10. C-1070 Rod i

1%, A-1203 Socket Head Cap Screw (M6 x 16L) 3

12. A-1100 Socket Head Cap Screw (M6 x 61) 2

13. C-1073 Lever 1

14, A-8402 Spring 1

15. C-1074-2 Shift Fork 1

16. C-1075 Bolt 1

17. C-1076 Bracket 1

18. C-1077 Plunger 1

19. C-1156 Pin 2

20, A-1205 Socket Head Cap Screw (M6 x 251} 2

41



Page 44

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : CONTROL FRAME ASSEMBLY

42



Page 45 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

NO. PART No. Pescription Quantity
1. C-1061 Lever Frame 1
2. C-1062 Rod 2
3. C-1063 Peg 1
4. C-10864 Lubrication Pipe 1
5. C-1065 Lever Bracket Assembly 1
6. C-1066 Shift Fork 1
7. C-1067 Rod Assembly 1
8. C-10868 Collar Assembly 2
9. C-1068 Lever Bracket Assembly 1

10. C-1070 Rod 1

1%, C-1066 Shift Fork 1

12. C-1072 Lever 1

13. C-1073 Lever 1

14. C-1074-1 Shift Fork 1

15, C-1074-2 Shift Fork 1

16. C-1075 Bolt 2

17. C-1076 Bracket 1

18. C-1077 Piunger 2

18, G-1156 Pin B

20. A-1205 Socket Head Cap Screw { M6 x 2501 ) 2

21. A-1203 Socket Head Cap Screw ( M6 x 16L.) 3

22, A-1160 Socket Headless Set Screw ( M6 x 6L ) 2

23. A-1703 Nut { Mi2x1.76) 2

24, A-8402 Spring 2

25, A-4003 Pin (44 x 36 } p

26. A-4000 Pin (#3 x 10) 2

27, A-3102 Circlip ( £8 ) 2

28. A-3103 Circlip (E10) P

43



Page 46 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

HEADRSTOCK : CONTROLS (VARISPEED)

44



Page 47

NO.

oA LN

LN

12,
13.
14,
15.

16.
17.
18.
19.
20.

21.
22.
23.
24.
25.

26.
27.
28.
29.

PART No,

C-1078
C-1079-1
C-1080
A-1104
C-1082

C-1083
C-1084-2
C-1085
C-1086
C-1087

C-1089
C-1080
C-1091
C-1092
R-1030

G-2075
A-1202
A-1203
A-1606
A-B403

A-7202
A-7201
A-7208
A-3308
A-3310

A-3302
A-8007
A-6004
A-7207

Instruction Manual for CHAMPION 1550 (L254D)

Description

Cam Shaft

Shaft

Selector Housing Assembly

Socket Headless Set Screw (M6 x 20L)
Drum Cam

Range Selector
Speed Selector
Shafis

Collars

Handles

Shift Levers
Shift Pads
Detenis
Detents Bars
Washers

Plugs

Socket Head Cap Screw (M6 x 121}
Socket Head Cap Screw (M6 x 16L)
Cross Recessed Head Screw (M5 x 6L)
Spring

Key (4 x 4 x 15}
Key (4 x 4 x 10)
Key (5 x 5 x 30)
Circlip (S24)
Circlip {528)

Circlip {518}
O-Ring {P18)
O-Ring {P12)
Key (5 x 5 x 25)

45

01/12/2015

Quantity

— = N RPN [T S - I (RIS I VS T G T [ B T S Sy DD s e —k

wd BRI P PO



Page 48

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : CONTROLS

46



Page 49

NO.

ANl A

cCe N

12.
i3.
14,
15.

16.
17.
18.
19,
20.

21,
22.
23.
24,
25.

26.
27.
28.
29.
30.
31.

PART No.

C-1078
C-1079
C-1080
C-1081
C-1082

C-1083
C-1084
C-1085
C-1086
C-1087

C-1089
C-1080
C-1001
C-1092
R-1030

C-2075
A-1202
A-1203
A-1606
A-8403

A-7202
A-7201
A-7208
A-3310
A-3308

A-3302
A-6007
A-6004
A-7207
NGC-06
NC-08

Instruction Manual for CHAMPION 1550 (L254D)

Description
Cam Shaft
Shaft
Selector Housing Assembly
Plate Cam
Brum Cam

Range Selector
Speed Selector
Shaft

Collar

Handles

Shift Levers
Shift Pads
Detents
Betents Bars
Washers

Plugs

Socket Head Cap Screw (M6 x 12L)
Socket Head Cap Screw {M6 x 16L)
Cross Recessed Head Screw (M5 x 6L)
Spring

Key (4 x 4 x 15)
Key (4 x 4 x 10}
Key (5 x5 x 30)
Circlip (528)
Circlip (524)

Circlip (8§16}
O-Ring {P18)
0-Ring (P12)
Key (5 x 5 x 25)
Speed Chart
Arrow Plate

a7

01/12/2015

Quantity

PR W W &: AL I\ I A ] AV A I A R b ok ek

— ok ok P

- = =~ B M



Page 50

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : LUBRICATION (VARISPEED)

48



Page 51

NO.

e LN

SowwN®

12.
13.
14,
15.

16.
17.

PART No.

C-1093
G-1098
C-1008-2
G-1099
C-1101

C-1102
C-1105-1
A-4114
A-4111
A-4113

A-B013
A-4110
A-4102
A-4115
A-4101

C-7028-6
A-0109

Instruction Manual for CHAMPION 1550 (L254D)

Conneclor
Drain Pipe
Plug

Return Hose
Adaptot

Dipstick Cap

Oif Tank
Conneciing Pipe
Clamp

Inlet Hose

G-Ring (P25}
Clamp
Pump
Hoses
Elbow

Motor Pulley
Vee Belt A-72"

Description

49

01/12/2015

Quantity

e | Y S R N — d ek ok

—_ N —= =L =

—



Page 52

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : LUBRICATION

A

N/ i/ AR
7B oI\
2==2g,/ N

=

16

50



Page 53 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

NO. PART No. Description Quantity
1 C-1083 Connector 1
2. C-1088 Drain Pipe 1
3. C-1498-2 Plug 1
4 C-1089 Return Hose 1
5 C-1101 Adaptor 1
8 C-1102 Dipstick Cap 1
7. C-11058 Qil Tank 1
8, A-4114 Connecting Pipe 2
9 A-4111 Clamp 1

10 A-4113 inlet Hose 1

11. A-6013 O-Ring (P25) 1

12. A-4110 Clamp 1

13. C7028-3 Motor Puliey (60Hz) 1

C7028-8 Motor Pultey {50Hz} i

i4. A-4115 Hoses _ 2

15, A-0123 Vee Belt (60Hz) A-33" 1

A-0124 Vee Belt (50Hz) A-34" 1
16. A-0109 Vee Belt {50Hz) A-72" 1
’

A-0110 Vee Belt (60Hz) A-73"

51



Page 54

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

HEADSTOCK : PUMP ASSY

52




Page 55

16.
i7.
18.
19.
20.

21.
22.
23.
24.
25.

PART No.

G-1106
C-1t07
C-1109
C-1110
C-1111

C-1112
C-1113
C-1114
C-1115
A-1517

A-2037
A-6001
A-1707
A-5013
A-1701

A-1708
A-3201
A-1608 .
A-1208
A-1100.

A-720G7
A-8404
A-9815
A-4006
A-1700

Instruction Manual for CHAMPION 1550 (L254D)

Description

Puliey
Shafi
Impeller
Plate
Housing

Backplate

Washer

Pulley

Shaft

Socket Head Cap Screw (M6 x 25}

Bearing #6301272
G-Ring (P9)

Nut (5/16"}

Qil Seal {TC 12 x 25 x 7)
Nut (M8)

Nut (3/8")

Circlip (R37)

Cross Recessed Head Screw (M5 x 15)
Socket Head Cap Screw (M6 x 40)
Sockei Headless Set Screw (M6 x 6)

Key (5 x 5 x 25)
Spring

Gasket

Pin (#$3 x 10)
Nut {M&)

53

01/12/2015

Quantity

—_— 0 =] G e [ R L T R %] O (S A R — N [P R W A )

—_ ol ok ok ueh



Page 56 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

BRAKE : MECHANISM (NCN-CLUTCH & VARISPEED)

54



Page 57

NO.

G LN -

Sox NG

12.
13,
14,
16,

16.
17.
18.
19.
20,

21.
22.
23.
24.
25.
26.
27.

PART No.

C-1117-1
C-1117-2
C-1418
C-1119
C-1120

C-1122
C-1123
C-1124
C-1125
C-7009

C-7010
C-7011
A-1205
A-1213
A-1214

A-1104
A-6002
A-6006
A-3300
A-3102

A-4009
A-B516
A-9801
A-1509
A-8423
A-1701
C-1122-2

Instruction Manual for CHAMPION 1550 (L254D)

Description

Drum

Collar

Stud

Catch Assembly
Bush

Guide Blocks
Strap Plate
QOperation Bar
Pivat

Flanges

Cannect Shafis

Pedal

Socket Head Cap Screw (M6 x 25L)
Socket Head Cap Screw (M8 x 20L)
Socket Head Cap Screw (M8 x 251)

Soékei Headiess Cap Screw {M6 x 20L)

G-Ring (P10A)
O-Ring (P16)
Circlip (S14)
Circlip (E8)

Pin (#5 x 40)

Spring

Brake Shoes Assembly

Filat Head Cap Screw (M5 x 10L)
Spring

Nut {MB)

Guide Blocks

55

01/12/2015

Quantity

— ek ek WY e T - S P = = MY B T e —y

e T 1™ R



Page 58 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

BRAKE : MECHANISM (CLUTCH )

56



Page 59

NO.

A

11.

13.
14.
15,

16.
17.
18.
19.
20.

21.
22.
23.
24.
25,

26.
27.
28.
29.
30.

- 31,
32.
33.

Lo N

PART No,

C-1117-1
C-1117-2
C-1118
C-1119
C-1120

C-1122-1
C-1123
C-1124
C-1125
C-700¢

C-7010
C-7011
A-1205 -
A-1213
A-1214

A-1104
A-5002
A-5006
A-3300
A-3102

A-4008
A-8516
A-9801
A-1508
A-8423

A-1701
C-1246
G-1245
C-1230
A-1702

C-1265
A-1205
C-1256

Instruction Manual for CHAMPION 1550 (L254D)

Description

Drurm

Collar

Stud

Catch Assembly
Bush

Guide Block
Strap Plate
Operation Bar
Pivot

Flanges

Connect Shait

Pedal

Socket Head Cap Screw (M6 x 251)
Socket Head Cap Screw (M8 x 20L)
Socket Head Cap Screw (M8 x 25L)

Socket Headiass Set Screw (M6 x 20L)

O-RBing (P10A)
O-Ring (P16)
Circlip (514)
Circhp {E8)

Pin (#5 x 40)

Spring

Brake Shoes Assembly

Flat Head Cap Screw (M35 x 10L)
Spring

Nut (M8)

Pivot

Bush

Operating Guider
Nui (M10)

Guide Block

Socket Head Cap Screw (M8§ x 25])
Strap Plate

o7

01/12/2015

Quantity

EA T s Y —_ = = T = b ek k=i B —_ = P e [V .%o TR R N W — ) N e Ry

B e

—_



Page 60

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

CLUTCH LINKAGE

58



Page 61

NO.

PART No.

C-1249
G-1244
C-1242
G-1230
C-1227

C-1226
C-1228
C-1228
C-1231
C-3015

C-1235
C-1236
C-1233
C-1234
C-1238

G-1239
A-9301
A-9900
G-1240
C-1241

A-4021
G-1237
C-1247
C-1245
A-6005

A-6010
C-1125
A-1214
A-1203
A-1608

A-4G05
A-1607
A-1203
A-1725
A-1702

A-1701
A-3100
A-1902
A-4008
A-3101

C-1246
A-1908
A-1217
C-1273
R-4018
A-1622
A-1729
A-1202
A-1204

Instruction Manual for CHAMPION 1550 (L254D)

Description

Qperating Bar
Lever

Bracket
Operating Lever
Shift Shaft

Shift Lever
Shift Fork
Sleeve
Bush
Washer

Pivot Plale
Bush
Roler
Roiler Pin
Plate

Pin

Liniversal Jointer
Universal Jointer
Adiusting Rod
Adjusting Rod

Key

Spring

Shaft

Bush
O-Ring {(P14)

0-Ring (P22A)

Bush

Socket Head Cap Screw (M8 x 25L)
Socket Head Cap Screw (M6 x 16L}
Flat Head Cap Screw (M5 x 161}

Pin

Fiat Head Cap Screw (M5 x 12L)
Socket Head Cap Screw (M6 x 16L)
Nut {M8-1.}

Nut (M10)

Nut (M8)
Circlip {E6)
Washer
Pir

Circlip (E7)

Pivot

Washer

Socket Head Cap Screw (M8 x 45L)
Switch Plate

Collar

Flat Head Driver Screw (M4 x 30L}
Nut {M4)

Socket Head Cap Screw (M8 x 12L)
Socket Head Cap Screw {M6 x 20L)

59

01/12/2015

Quantity

o =k OO = S —_ ok ok ke —_— ek i ek ok [UU S (I R R § R T W T A —_ b ok ek ek

PR B — DN

e I A B e e e L



01/12/2015

Instruction Manual for CHAMPION 1550 (L254D)

Page 62

SWING FRAME : END GEARS & COVER

60



Page 63

NO.

D ® e

11.

12.
13,
14.
15.

16.
17.
18.
19.
20.

21.
22.
23.
24.
25.
28.

PART No.

C-1126
C-1127
C-1147
G-1128
C-1129
C-1130

C-1131
C-1149
C-1132
C-1133
C-1134
C-1135

C-1136
C-1148
C-1137
C-1138
C-1139
C-1140

A-1223
A-2026
A-1703
A-1714
A-1701

A-4017
A-3203
A-3314
G-1128
G-8039
A-1202

Instruction Manual for CHAMPION 1550 (L254D)

Description

Swing Frame
(Inches) Gear (24T)
{Metric} Gear (28T)
Caliar

Gear Shaft

Gear Colar

{inches) |dler Gear (44T/56T)
{Metric) idter Gear (54T/55T)
Washer

Spacer

Stud

Bush

(Inches) Gear (57T}
(Metric) Gear (84T)
Stud

Knurl Nut

Stud

£nd Cover

Socket Head Cap Screw
Bearing (#8004)

Nut (M12)

Nut

Nut (M8)

Pin

Circlip (R42)

Circlip (835)

Washer

(VS only) Bracket for Sensor )

(VS anly) Socket Head Cap Screw (M6 x 12L.)

61

01/12/2015

Quantity

LA o = b B O e B e —_ e =k =k ek ek R A R L T

R G TR U



Page 64

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

GEARBOX : CASTINGS

62



Page 65

NO.

o W N

PART No.

C-201
C-2002
C-2003
C-2004
C-2005

C-2006
C-2007
C-2008
C-2009
C-2010

A-1127
A-1128
A-9501
A-1236
A-1203
A-1204
A-1242

Instruction Manual for CHAMPION 1550 (L254D)

Description

Feed Gearbox Casting
Flanged Bearing
Flanged Bearing
Flanged Bearing
Flanged Bearing

Cover

Top Spacer
Battom Spacer
Dowel

Front Cover

Elbow

Plug

il Sight

Socket Head Cap Screw (M6 x 90L)
Socket Head CGap Screw (M6 x 16L.)
Socket Head Cap Screw (M6 x 20L)
Socket Head Cap Screw (M10 x 60L)

63

01/12/2015

Quantity

R A% T A T e T N —_ =k =k —h =

C.O-B:uacj_km_n.



Page 66

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

GEARBOX : CONTROLS

64



Page 67

NO.

S

S©omN®

11.

13.
14.
15.

16.
17.
18.
19.
20.

21.
22.
23.
24.
25,

26.
27.
28.
29.
30.

31.
32.
33.
34.
35.

36.
37.
38.
39.
40,

41.
42.
43.
44,
45,

PART No,

G-2013
C-2014
G-2015
C-2016
C-2017

C-2018
C-2019
C-2020
C-2021
C-2022

C-2023
C-2024
C-2025
C-2026
C-2028

C-2029
C-1087
R-103¢
C-2032
C-2033

C-2034
C-2035
A-1801
A-1205
A-1207

A-1203
A-1206
A-1202
A-1234
A-1108

A-4203
A-4005
A-4000
A-4004
A-T201

A-6005
A-6018
A-B017
A-8015
A-8405

A-8406
A-8407
G-2075
A-9202
A-9107

Instruction Manual for CHAMPION 1550 (L254D)

Description

Tep & Bottom Plate
Dividing Plate
Guide Plate

Bar Setter

Spacer

Detent Plate
Fork
Fork
Fork
Selector Bar

Sealect Fork {Left)
Select Fork {Mid.)
Select Fork (Right)
Select Lever
Handle Shaft

Bush
Handle
Washer
Seating
Cover

Selector

Selector Lever

Washer :

Sacket Head Cap Screw (M6 x 251)
Socket Head Cap Screw (M6 x 351)

Socket Head Cap Screw (M6 x 15L)
Socket Head Cap Screw (M6 x 30L)
Socket Head Cap Screw (M6 x 10L)
Socket Head Cap Screw {M5 x 10L)
Socket Headless Set Screw (M8 x 8L)

Pin
Pin
Pin
Pin
Key (4 x 4 x 10)

0-Ring (P15}
O-Ring {P38)
O-Ring {P36)
O-Ring (P29)
Spring

Spring
Spring
Plug
Ball
Handle

65

01/12/2015

Quantity

Lo = b — L2 G O 0 Do e SN C o B VL B B PN = = — e L3 L0 W W = = = ok Y = N bW

— G e B



Page 68

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

GEARBOX : GEARS

66



Page 69 Instruction Manual for CHAMPION 1550 (L254D) ) 01/12/2015

NO. PART No. Description Quantity
i C-2037 Shaft (A) 1
2. C-2038 Callar 1
3, C-2039 Gear (18T/197) 1
4 C-2040 Shatt (B) 1
5 C-2041 Collar 2
6 C-2042 Gear (32T) 1
7. C-2043 Gear (23T) 1
8. C-2044 Gear (16T) 1
9 C-2045 Spacer 1

10 C-2046 Ctutch 1

11. C-2047 Collar i

12, C-2048 Shaft 1

13. C-2049 Gear {(357/25T) 1

14. C-2050 Collar 1

15. G-2051 Shait (D} 1

16. C-2052 Gear (307/20T) 1

17, C-2053 Collar 2

18. C-2054 Gear (227) 1

19, C-2055 Gear (167) 1

20, C-2056 Gear (207) 1

21. C-2067 Gear (247) 1

22. C-2058 Gear (237) 1

23. C-2059 Gear (277) 1

24. C-2060 - Gear (24T) i

25. C-2061 Gear (287) 1

26, C-2062 Gear (26T} 1

27. C-2063 Gear (32T) 1

28. C-2064 Nut 1

29. C-2065 Shaft {E) 1

30, C-2066 Gear (18T/45T) 1

31, C-2067 Shaft {F) 1

32. C-2068 Gear (22T} 1

33. C-2068 Gear (22T} 1

34, C-2070 Gear (22T} 1

35. C-2071 Giear (33T} 1

36. C-2072 Gear (22T} 1

37. A-T7207 Key (5 x 5 x 25) 1

38. C-2074 Gear (36T} 1

39. A-2004 Bearing #16005 5

40. A-2034 Bearing #6204 3

41, A-2003 Bearing #16003 1

42, A-3204 Circlip (R47} &

43. A-3312 Circlip (330} 1

44, A-3310 Circlip (528) 1

45, A-3309 Circlip {525) 5

46. A-3307 Circlip {$22) 1

47. A-3306 . Cirelip {820) 2

48, A-3303 Circlip {817) 1

48, A-1100 Socket Headless Set Screw (M6 x 61} 1

50. A-7210 Key (5 x 5 x 40) 1

51, A-7215 Key (6 x 6 x 30) 1

67



Page 70

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

APRON : LEFT-HAND

68




Page 71

NO.

16.
17.
18.
19.
20.

21,
22.
23.
24,
28

26.
27.
28.
29.
30.

31.
32.
33.
34.
35.

36.
37.
38.
39.
40.

41.
42.
43.
44,
45,
46.
47.

PART No,

C-3001-2
C-3002-2
C-3003-2
€-3004
C-30056

C-3008
C-3010
A-1132
A-8008
C-3013

C-3014
C-3015
A-6004
C-3017
C-3018

G-3019
C-3020
A-1204
A-1208
A-1203

A-1106
A-1426
A-1612
A-1108
A-1101

A-1105
A-3304
A-9501
A-8000
A-6007

A-6012
A-7205
A-7228
A-4505
C-3006

A-9107
A-9202
A-8405
NC-34

C-3072

C-3075
C-3076
A-1218
A-1513
A-4001
A-8406
€-3016

Instruction Manual for CHAMPION 1550 (L254D)
Description

Apron Casting, L.H.
Battom Plate, L.H.
inch Halinut, L..H.
Guide Plaile

Gib

Stud

Camshaft, L..H.

Socket Headless Set Screw (M10 x 40L)
O-Ring (P20}

Handle Boss

Handle
Washer
O-Hing (P12)
Plug

Pin

Lever Assembly . -

latch o
Socket Head Cap Screw (M6 x 20L)
Socket Head Cap Screw (M6 x 401}
Socket Head Cap Screw (M6 x 16L)

Socket Headless Set Screw {M8 x 8L}
Hexagon Bolt (M12 x 16L)

Socket Flat Head Screw (MBX10%)
Socket Headless Set Screw (M10 x 101}
Socket Headless Set Screw (M6 x 10L)

Socket Headiess Set Screw (M6 x 30L)
Circlip (S18)

il Sight

O-Ring (P7)

O-Ring {F18)

O-Ring (P24}
Key (5 x 5 x 15)
Key (4 x 4 x 20)
Plug

Bracket

Handle
Ball
Spring
Cial {Inch)
Axle

indicator Case

Dial Gear

Socket Head Cap Screw (M8 x 551)
Cross Round Head Screw (M4 x 8L)
Rin

Spring

Cover

69

01/12/2015

Quantity

— —
— ok ) R L b = = - 0 =4 = = s —_ LT] ok e —_ ok ke PN —_— ok aeh = TR — kb

b b i b bk



Page 72

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

APRON : RIGHT-HAND

70



Page 73

NO.

cCoeNomeLn -

PART No.

G-3001-1
C-3002-1
C-3003-1
C-3004
C-3005
C-3008
C-3010-1
A-1132
A-6008
C-53013

C-3014
C-3015
A-6004
C-3017
C-3018
C-3019
C-3020
A-1204
A-120G8
A-1203

A-1106
A-1426
A-1612
A-1108
A-1101
A-1105
A-3304
A-9501
A-6000
A-6007

A-6012
A-7205
A-7228
A-4505
C-3046
A-91067
A-9202
A-8405
NC-59

C-3079

C-3078
G-3080
A-1256
A-15613
A-1708
A-8406
C-3084
C-3083
C-3082
C-3081
G-3085
C-3016

Instruction Manual for CHAMPION 1550 (L254D)
Description

Apron Casting, R.H,

Bottom Plate, R.H.

Meiric Halfnut, B.H.

Guide Plate

Gib

Stud

Camshaft, R.H.

Socket Headless Set Screw (M10 x 40L)
O-Ring (P20}

Handle Boss

Handle

Washer

O-Ring (P12}

Plug

Fin

Lever Assembly

Latch

Socket Head Cap Screw (M6 x 20L.)
Socket Head Cap Screw (M6 x 40L)
Socket Head Cap Screw (M6 x 16L)

Socket Headless Set Screw {M8 x 8L}
Hexagon Bolt (M12 x 161.)

Socket Flat Head Screw (M6 x 10L}) _
Socket Headless Set Screw (M10 x 10L}
Socket Headless Set Screw (M6 x 10L}
Socket Headless Set Screw {M6 x 30L)
Circlip {S18)

O#l Sight

O-Ring {P7)

0-Ring (F18)

O-Ring (P24}
Key (5 x 5 x 15}
Key (4 x 4 x 20)
Piug

Bracket

Handle

Bail

Spring

Dial (Metric)
Axle

indicator Case

Gear {14T)

Socket Head Cap Screw (M8 x 85L)
Cross Round Head Screw (M4 x 6L)
Nut {3/8")

Spring

Gear {22T)

Gear (207)

Gear (187)

Gear (13T)

Collar

Cover

71

01/12/2015

Quantity

— = ke = =k P\ [PV R N s SO e R A

vk
—

WA L% T = B A A e £ = ek sk om0 =k = = NG

O i N N T N e A



Page 74

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

APRON CONTROLS : LEFT-HAND

72



Page 75

NO.

S SN

LN

11.

13.
14.
15.

16.
17.
19,
20.

21.
22.
23.
24,
25,

26.
27.
28.
29.
30.

31.
32.
33.
34.

35..

36.
37.
38.
39.
40.
41.
42.
43.
44,
45.
46.

PART No.

C-3021
C-3022
C-3023
C-3024
C-3025

G-30286
C-3028
G-3029
G-3030
C-3093-1

C-3032
C-3034
C-3035
G-3036
C-3037

C-3038
C-3039
C-3041
C-3042

C-3043
C-3012
A-1101
A-1106
A-7206

A-8405
A-9202
A-6009
A-8007
A-3307

A-3302
A-3304
A-3310
A-3313
A-2076

A-1912
C-3004
A-1610
A-2107
A-2108

A-2068
A-1100
A-1105
A-2(68
A-2116
A-2118

Instruction Manual for CHAMPION 1550 (L254D)

Description

Rack Pinion {B)
Gear (56T)
Shaft {C.E.)
Washer

Gear (15/33T)

Caliar

Gear (247)
Shaift {A)
Handwheel
Diat {inches)

Plug
Handie
Gear (27T)
Gear (24T)
Shaft (D)

Pinion Gear
Pinion Shaft
Washer

Gear (24T/26T)

Shaft (F)

Washer

Socket Headless Set Screw (M6 x 10L)
Socket Headless Set Screw (M8 x 81)
Key {5 x 5 x 20)

Spring

Ball

0O-Ring {P21)
O-Ring {P18)
Circlip (522)

Circlip (S16)
Circlip (818)
Circlip (5328}
Circlip (532)
Bearing{NAG4922)

Wave Washer(BWW6204)

Collar

Hecessed Fiat Head Screw (M6 x 121)
Needle Bearing (TAF 30.40.30)
Needle Bearing (TAF 25.33.186)

Bearing (BA105)

Socket Headless Set Screw (M6 X 86)
Socket Headless Set Screw (M6 X 30)
Bearing (NAG905)

Bearing (70B-1815)

Bearing (70B-1810)

73

01/12/2015

Quantity

—_— ok o [T] ek OV R A % I % ] —_ L3 hy = = [ Y T S S — b bk R A U W % ] P S T N U R —

—_— ok P} ok

—_ T = —t -



Page 76 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

APRON CONTROLS : RIGHT-HAND

74



Page 77

NO.

16.
17.
19.
20.

21.
22.
23.
24.
25.

26.
27.
28.
28,
30.

31.
32.
33.
34.
35.

36.
37.
38.
39.
40.

41.
42.
43.
44.
45,
46.

PART No.

C-3021
C-3022
C-3023
C-3024
C-3025

C-3026
C-3028
C-3029
C-3030
C-3093

C-3032
C-3034
C-3035
C-3036
C-3037

C-3038
C-30398
C-3041
C-3042

C-3043
C-3012
A-1101
A-1106
A-7206

A-8405
A-8202
A-5009
A-6007
A-3307

A-3302
A-3304
A-3310
A-3313
A-2076

A-1912
C-3084
A-1610
A-2107
A-2108

A-2066
A-1100
A-1105
A-2068
A-21186
A-2118

Instruction Manual for CHAMPION 1550 (L254D)
Description

Rack Pinion (B}
Gear (56T)
Shaft (C.E.)
Washer

Gear (157/33T)

Coliar

Gear (24T}
Shaft (A)
Handwheel
Bial (Metric)

Flug
Handle
Gear (27T)
Gear (24T)
Shatft (D))

Pinion Gear
Pinion Shaft
Washer

Gear (24T/267)

Shaft (F)

Washer

Socket Headless Set Serew (M6 x 10L.)
Socket Headless Set Screw (M8 x 8L)
Key (5 x5x20)

Spring

Ball

0-Ring {(F21)
O-Ring (P18)
Circlip (S22)

Circlip (516)
Circlip (518)
Circlip (528)
Circlip {832)
Bearing (NAS922)

Wave Washer (BWW6204)

Collar

Receassed Fiat Head Screw (M6 x 12L)
Needie Bearing (TAF 30.40.30)
Needie Bearing (TAF 25.33.16)

Bearing {BA105) _

Socket Headless Set Screw (M& X 6)
Socket Headless Set Screw {M8& X 30)
Bearing (NAG905)

Bearing (70B-1815)

Bearing (70B-1810)

75

01/12/2015

Quantity

ks anek e [F] b A s I s | I 7% T K T N b ek =k b [ S S A G —_ L o PO R % T LN T |

— ot [ ek —h

—_ LT e = ke



Page 78

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

APRON : WORMBOX. LEFT-HAND

76



Page 79

NO.

16.
17.
18.
19.
20.

21.
22.
23.
24.
25.

286.
27.
28.
29.
30.

31.
32.
33.
34.
35.

36.
37.
38.
39,
40.

41.
42.
43.
44.
45,
46.

PART No.

C-3044-2
C-3045
C-3046
C-3048
C-3049

C-3050
(C-3051
G-30562-1
C-3052-2
C-3053

C-3054
G-3055
C-3056
C-3057
C-3058

C-3059
C-3060
(C-3061
C-3063
C-3064

C-3065
C-3066
C-3067
C-3069
C-3070

C-3092
A-4011
A-4005
A-4001
A-7229

A-2000
A-2002
A-1719
A-1709
C-1132

A-8408
A-8409
A-9205
A-5009
A-8009

A-6020
A-1203
A-1801
A-1100
A-1103
A-1700

Instruction Manual for CHAMPION 1550 (L254D)

Description

Worm Set, L..H.
Bush Assembly
Pinion

Trip Shaft
Warm

Bush

Clutch Gear Assembly

Collar
Coilar
Washer

Rod

Lever

Stud

tnter-lock Shaft
Stud

Dent
Washer
Dent
Dent
Plate

Plaie -
Adjusting Shatft
Coupling Assembly
Adapting Piate
Adjusting Knob

Spring

Pin

Pin

Pin
Key(5x5x45)

Bearing #1528 AS
Bearing #3047 AS
MNylon Nui

Nut

Washer

Spring
Spring

Ball

Oil Seal
O-Ring (P21}

O-Ring {P42)

Socket Head Cap Screw (M6 x 16L})
Cross Recessed Head Screw (3/16"x 3/8")
Socket Headless Set Screw {M§ x 6L)
Socket Headiess Set Screw (M6 x 161)

Nut (M8)
77

01/12/2015

Quantity

[ e N L e Y = 1=
P T —_ Mo (Y DO [P R ) S - S A N ey [ N S LY )

—_ = By RS S DD



Page 80

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

APRON : WORMBOX. RIGHT-HAND

78



Page 81 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

NO. PART No. Description Quantity
1. C-3044-1 Worm Set, R.H. 1
2. C-3045 Bush Assembly 2
3. C-3046 Pinion 1
4. C-3048 Trip Shait 1
5, (3-3048 Worm 1
6. G-30580 Bush 1
7. C-3051 Clutch Gear Assembly 1
8. C-3052-1 Collar 1
9. C-3052-2 Coltar 1

10. C-30563 Washer 1

i1, C-3054 Rod 1

12. C-3065 Lever 1

13, C-30566 Stud 1

14, -3057 Inter-iock Shaft 1

15, C-3058 Stud i

16. C-3059 Dent 2

17, C-3060 Washer 4

18. C-3081 Dent 1

19. C-3063 Dent 1

20. C-3064 Plate 1

2t1. C-3065 Piate 1

22. {-3066 Adjusting Shaft 1

23. C-3067 Coupiing Assembly 1

o4, C-3069 Adapting Plate 1

25. C-3070 Adjusting Knob 1

26. C-3092 Spring 1

27. A-4011 Pin 1

28. A-4005 Pin 3

29. A-4001 Pin 1

30. A-7229 Key (5x5x45} 1

3t. A-2000 Bearing { #1528 AS) 2

32. A-2002 Bearing ( #3047 AS) 3

33. A-1719 Nylon Nut 1

34, A-1709 Nut 2

35. C-1132 Washer 1

36. A-8408 Spring 1

37. A-8409 Spring 1

38. A-9205 Ball 1

39. A-5009 Qil Seal 2

40. A-6009 0-Ring (P21} 1

41. A-6020 G-Ring (P42) 2

42. A-1203 Socket Head Cap Screw (M6 x 16L) 4

43. A-1601 Cross Recessed Head Screw (3/16" x 3/8") 2

44, A-1100 Socket Headless Set Screw {M6 x 6L) 2

45, A-1103 Socket Headiess Set Screw (M6 x 16L) i

46. A-1700 Nut (M) 1

79



Page 82

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

SADDLES : ASSEMBLIES

80




Page 83

Noeg R WD

11.
12,

13.
14.

15.
16.
17.
18.
19.
20.

21,
22.
23.
24.
25,
26.
27.
29.
30.

31.
32.
33.
34.
3b.
36.
37.

39.
44.

41.
42.

44,
45.
47.
48.
50.

51.
52.
53.
54.

o

PART No.

C-4001-1
C-4001-2
C-4002
C-4003
C-4004
C-4005-2
C-4006-1
C-40086-2
C-40086-3
C-4007
G-3032
G-4069

C-4011
C-4012-1
C-4012-2
C-4013-1
C-4013-2
C-4014-1
C-4014-2
C-4015
G-4016
C-4N7
C-4118
C-8033
C-4020
C-4047
C-4020-1
C-4021-1
C-4022
A-1134
G-4025
C-4026
C-4030
G-4031

C-4032
C-4033
C-4034
A-9503
A-1243
A-1213.
A-1104
A-1106
A-1605
A-1215

A-1100
A-1214
A-2000
A-2001
A-1734
A-1701
A-7202
A-9202
A-8410
A-1215

A-1311
A-1700
A-1509
A-4023

Instruction Manual for CHAMPION 1550 (L254D)
Description

Saddle Casting, R.H.
Saddle Casting, L.H.
Keep Assembly
Collar

Bracket

Handwheel

index Ring, (Metric)
index Ring, (Inches)
index Ring, (Dual Dial)
Pinion

Plug

Collar

Handle

leadscrew, {(Matric)
L.eadscrew, {Inches)
Nut Assembly, (Metric)
Nut Assembly, (Inches)
Nut Assembly, {Metric}
Nut Assembly, (Inches)
Gib

Guide Plate

Shield

Shieid

Spacer

Strip, {Front) |

Gib, (Front}

Strip, (Rear)

Gib, {Rear}

Clamp

Socket Headless Set Screw (M8 x 40L)
Square Head Bolt

Washer '

Shaft

Gear

Gib Screw

Flat Wipper

Vee Wipper

Piug

Socket Head Cap Screw (M10 x 651)
Sockeat Head Cap Screw (M8 x 20L)

Socket Headless Set Screw (M6 x 20L)

Sacket Headiess Set Screw (M8 x 8L)
Cross Recessed Head Screw (M5 x 10L)
Socket Head Cap Screw (M8 x 30L)

Socket Headless Set Screw (M6 x 6L}
Sacket Head Cap Screw {M8 x 25L)
Bearing {#1528)

Bearing {#AS2035)

Myt

MNast

Key (4 x4x15)

Ball

Saring

Socket Head Cap Screw (M8 x 30L}

Socket Headless Set Screw (M6 x 25L)
Nut (M86)

Round Head Cap Screw (M5 x 10L)
Pin

81

01/12/2015

Quantity

B A R o T R . I Sy — o o — o b ek b ok ek wh

B ¥ e A e T

O OR = — o = DN DN RS

PIDIID = = =T3S R =

— 03 WO W



Page 84

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

SADBLE : LUBRICATION

82



Page 85

NO.

A A

Co®m®Nm

12.
13.
14.
15,

16.
17.
18,
19
20.

21.
22.
23.
24,
25.
26.
27,

PART No.

G-4036
C-4037
G-4038
C-4039
C-4040

A-9619
A-6016
NC-31

A-8307
A-9308

A-8309
A-6000
A-6002
A-1509
A-8412

A-8413
A-9206
A-9317
A-9311.
A-9312

A-9315
A-9205
A-9313
A-9610
A-0635
A-9634
A-1509

Instruction Manual for CHAMPION 1550 (L254D)

Description

Cover
Axle
Button
Pump
Plug

Joint
O-Ring
Name Plate
Qutiet Tube
Inlet Valve

Intake Valve Assembily
O-Ring (P7)
O-Ring (P10A)

Cross Recessed Head Screw (M5 x 10)

Spring

Spring
Ball
Clip

Nt
By-pass

Steave

Ball

Tube

Jointer

Jaint Tube

Nut _ _

Round Head Cap Screw (M5 x 10}

83

01/12/2015

Quantity

L R e ] [ e ] —t b b b b

[T 1% (R G R —

RS Ry = =



Page 86

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

SLIDES : ASSEMBLIES

84



Page 87

NO.

o

©mNo

10.

11,
12.
13.
i4.

15.

16.

17.

18.
19.
20.

21,
22.
23.
24.
25.

26.
27.
28,
29.
30.

31.
32.
33.
34.
35.

36.
37.
38.
39.
40.

41,
42.
43.

PART No,

C-5001
C-5002
C-4032
C-5004
C-5005

C-5006
C-5007
C-5008
C-5009-2
C-5009
C-5010-1

C-5011

C-5012-1
C-5013-2
C-5014-1
C-5014-2
C-5014-7
C-5014-8
C-5015

C-5017-1
C-5017-2
C-5018-1
C-5018-2
C-5019

G-56023-2
C-5024-2

C-5025
C-5026-1
C-5027-1
C-5028
G-8062

C-9083
G-4032
A-8512
NC-38

A-1204

A-1205
A-1103.
A-1708
A-8411
A-9202

A-9300
C-5029
A-1509
A-9107
A-1700

C-5022
A-4516
A-2021

Instruction Manual for CHAMPION 1550 (L254D)
Description

Cross Slide Assembly
Gib

Gib Screw

Bolis

Pivot

Locking Pad
Swivel Slide

Gib

Slotted Top Slide
Top Stide

Long Handle

Plug

Short Handle
Handwheel Assembiy
Index Ring {Metric)
Index Ring {Inch)

Index Ring {Metric/Inch)
Index Ring (Inch/Metric)
Keep Assembly

Leadscrew {Metric)
Leadscrew {Inch)

Nut {Metric)

Nut {inch)

Pad

4 Way Toolpost
Square Head Screws

Washer

Handle

Handle Boss

Pin _
Slotted Top Slide Stud

Slotted Top Slide Clamp Nut

Gib Screw

Spring _

Marking Plate (Dual Dial only}
Socket Head Cap Screw (M6 x 20L)

Socket Head Cap Screw (M8 x 25L)
Socket Headless Set Screw (M6 x 15L)
Nuts

Spring

Bail

Qilers

Wipper _

Cross Recessed Head Screw (M5 x 10L)
Handie

MNut (M6)

Top Slide Stud

Handle Set Screw
Bearing 51103

85

01/12/2015

Quantity

—_



Page 88

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015 - . -

TAILSTOCK

86



Page 89

NO.

Al Sl A

o

el

11.
14.
15.
16.
17.
18.
19.
20.

21.
22.
23.
24.
25.
26.
27.
28.
29.
30.

31.
32.
33.
34.
35.
36.
37.
38.
39.
40.

41,
42
43.
44,
45,
46, -
47.
48.
49.

PART No.

C-6001
C-6002
C-6003
C-6004
C-6005-1
C-8005-2
C-6006-1
C-6006-2
C-6007
C-6008-1
C-6008-2
C-6009
C-6010

C-3034
A-1208
R-1030
C-6015
A-1437
A-5025
A-1807
C-6019

C-6022
C-6023
C-6024
C-6025
CG-6028
C-6030
C-6031
C-6032
A-2022
A-9202

A-8414
A-G300
A-1204
A-1218
A-1720
A-4005
A-1130
A-1430
C-6033
A-9167

C-6026
C-6035
C-6036
A-1605
A-1132
A-1702
A-1105
R-1030
A-1203

Instruction Manual for CHAMPION 1550 (L254D)
Description

Tailstock Casting
Tailstock Base
Handwheel

Barrel
|.eadscrew(Metric)
l.eadscrew(inch)
Nut {Metric)

Nut (Inch})

Keeper

Index Ring (Metric)
Index Ring (Inch)
Washer

Plug

Handle

Socket Head Cap Screw (M@ x 401)
Washers o

Clamp Plate

Hexagon Head Bolt (M16 x 140L)
Oil Seal (658.72.9)

Washers

Clamp Piate

Pivot Block

Crank Shaft

Handle

Pins

Handle

Clamp Bush

Clamp Bush

Shaft

Thrust Bearing #51104
Bali

Spring

Qilers

Socket Head Cap Screw (M6 x 201}
Socket Head Cap Screw (M8 x 551.)
Nut {M16}

Pin {#5 x 20L}

Socket Headless Set Screw {M5 x 151)
Hexagon Head Bolt (M16 x 90L)
Centre (#4 MT.}

Handles

Pins

Wippars {Vee)

Winpers {Flat)

Recessed Flat Head Screw (M5 x 10L)
Socket Headless Cap Screw (M10 x 40L)
Nut {M10)

Socket Headless Cap Screw (M6 x 30L}
Washer

Socket Head Cap Screw (MoxisL)

87

01/12/2015

Quantity

[ s Ol L B I — i gk b ek el ek ek b b b ek ek

B =% b sk ek ek N =L —

I T G i o o T A% A% S )



01/12/2015

Instruction Manual for CHAMPION 1550 (L254D)

Page 90

PANELS

CABINET &

88



Page 91

NO.

Sl e R

C e N

11.

12.
13.

14.
15.

16.
17.
18.
19.
20.

21.
22,
23.
24.

PART No.

C-7001
C-7002
C-7003
C-7004
C-7005

T-7037
C-7008
C-7013
C-7014
C-8107
C-8107-1
C-8107-2
C-8025
C-8031

C-7016
C-7016-1
C-7018
C-7019
C-7019-1
C-7020
C-8038

A-1428
A-1262
A-1512
A-12586
A-1204

C-8029
C-7024
A-1905
A-1703

Instruction Manual for CHAMPION 1550 (L254D)

Description

Plinth, Head-End
Plinth, Taii-End
Platform
Adjusted Rod
Adjusted Screw

Motor Cover

Rear Cover

Gearbox Guard

Chute

Electrical Cabinet (CE Model)
Efectrical Cabinet (VS Model) .
Electrical Cabinet (CE Model W/Clutch}
Electrical Cabinet Box (Standard)
Electricat Cabinet Cover (Standard)

Tray

Tray {(CE & VS Model)

Chip Tray.

Splash Guard

Splash Guarg (Extra Deepth)
Brake Guard

Meter Box {VS Moaodel oniy)

Hexagon Head Bolt (M16 x 65L)

Socket Head Cap Screw (M6 x 121)
Cross Recessed Head Screw (M6 x 10L})
Socket Head Cap Screw (M8 x 85L)
Socket Head Cap Screw (M6 x 204}

Coolant Tank
Washer
Washer

Nut {M12)}

89

01/12/2015

Quantity

b b ok o b B) PO weh wdh —h b

—_ o

16

12

S A0 —



Page 92

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

BED&SHAFTS

90



Page 93

NO.

QD@ N@D R LN

PART No.

C-8001
C-8001-2
C-8002
C-8003
£-8004
C-8005
€-8008
C-8007
C-800g
C-8010

C-8011
C-8012
C-8013
C-8017-1
C-8017-2
A-1234
C-8016
C-8017
£-8018
£-8019
G-8020

T-7024
C-go22
A-1258
-8029
C-8033
T-7003
C-2075
A-12056
A-1241
A-1428

A-1101
A-1258
A-1204
A-1203
A-1104
A-1701
A-1112
C-2048-1
A-4015
A-2022

A-3313
A-8415
A-8416
A-8205
A-3102
A-8108
A-1257
A-1217
A-4205
A-1100

A-930¢
T-7034
T-8024
A-1202
A-B401
C-8027
C-8008
A-1231

Instruction Manual for CHAMPION 1550 (L254D)

Description

Bed

Gap Piece
Rack Set
Leadscrew
Feed Shaft
Switch Rod
End Bracket
Stop Pin
Collar
Sleeve

Collar

Connector

Connecting Bar

Collar

Cotlar {Ciutch Maching)
Round Head Drive Screw (5x10}
Sleave

Bracket

Bushing

Lever Assembly

Lever

Tracer

Stud

Nut

Dome Nut

Collar

Pin

Plug

Socket Head Cap Screw {M6 x 25L)
Socket Head Cap Screw (M12 x 35L)
Hexagon Head Bolt (M16 x 65L)

Socket Headless Set Screw (M6 x 101}
Socket Head Cap Screw (M8 x 351)
Socket Head Cap Screw (M5 x 201)
Socket Head Cap Screw (M& x 151)
Socket Headless Set Screw (M6 x 2(L)
Nut

Socket Headiess Set Screw (M12 x 121)
Pin

Pin

Bearing {#51104)

Circlip (832)

Spring

Spring

8all

Circlip (E8)

Handle

Socket Headless Cap Screw {M12 x 551}
Socket Head Cap Screw {M8 x 45L)

Pin

Socket Headless Set Screw (M6 x 6L}

Qiler

Hexagon Bolt

Flow Guard

Socket Head Cap Screw (M6 x 121}
Spring

Switch Plate

Cover

Socket Head Cap Screw (M6 x 10)

9N

01/12/2015

Quantity

—_
O T N Y VY Y T AT T N

m.&o_n_um_n_u_ur\j

DS PO = = NP2 P3RS —

TP B P = = = L

RO = = = B e YR



Page 94

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

STEADY REST-HEAVY DUTY TYPE

92



Page 95

NO.

A A

e

12.
13.
14.
15.

16.
17.
18.
19.
20.

21.
22.

PART No.

C-9042
C-9041
C-615
C-9048
C-8047

C-9046
C-9045
A-1136
A-1701
C-9040

C-8044
A-1228
A-1803
A-1438
A-1807

A-1720
A-4009
C-9046A
C-9046-1
A-2039

C-5046-2
A-1100

Instruction Manual for CHAMPION 1550 (L254D)

Description

Bottom Body
Top Body
Clamp Plate
Collar

Adjusting Screw

Finger

Finger Pad

Socket Headless Set Screw (M8 x 251)
Nut (M8}

Pivot

Pivot

Bocket Head Cap Screw

Washer

Socket Head Cap Screw (M16 x 100L)
Washer

Nut {M18)

Pin

Rolier Finger Assembly {Optional)
Rolter Seat (Optional)

Bearing (6000ZZ) {Optionai)

Pin {Optionat)

Socket Headless Set Screw (M6 x 6L) (Optional)

93

01/12/2015

Quantity

LWL e = P e e ek — oW 0 L b o

W W



Page 96

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

FOLLOW REST & BEDSTOPS

94



Page 97

NO.

PART No.

FOLLOW REST

1. C-8049
2. C-9048
3. C-9047
4. C-9046
5, C-9045
6. A-4009
7. A-1136
8. A-1701
9. A-1217
10. A-1802
i1 C-9046-1
12. A-2039
13. C-8046-2
14, A-1100
BEDSTOPS
1. C-9001
2, C-8002
3. C-8053
4 C-9054
5. C-9003
6. C-9004
7. C-9005
8. A-1213
9. A-1103
10. A-1139
11. A-4023
12, A-1258
13. C-9055
14. C-9056-1
185. C-8056-2
186. C-8058-3
17. C-9056-4
18. C-9056-5
19, A-1707
20. A-1708
21, A-8519
29, A-9202

Instruction Manual for CHAMPION 1550 (L254D)

Description

Body

Collar

Adjusting Screw
Finger

Finger Pad

Pin

Socket Headless Set Screw (M8 x 251)
Nt (M8)

Socket Head Cap Screw (M8 x 45L)
Washer

Rolfer Seat (Opticnal)

Bearing (6000ZZ} {Optional)

Pin (Optional)

Socket Headless Set Screw (M6 x 6L) (Opt.)

Body

Clamp

Turret
Backpiate
Micrometer Dial

Pad (Single Type)

Spindie

Socket Head Cap Screw (M8 x 20L)
Socket Headless Set Screw {M6 x 16L)
Socket Headless Set Screw (M8 x 81)

Pin

Spindle Screw
Bush

Stop Screw (67L)
Stop Screw (83L)

Stop Screw {99L)
Stop Screw {115L1)
Stop Screw (134L)
Nzt

Nut

Spring

Bali

95

01/12/2015

Quantity

N M NN R N R ™D N =

U S N —_ [ N = M [ T T A S | T T e T e S

—_ e (] = = =



01/12/2015

| for CHAMPION 1550 (L254D)

Instruction Manua

Page 98

QUICK CHANGE TOOLPOST

96



Page 99

NO.

Bwn =

o

CoeNe

11.
12,
13,
14.
15.

16.
17.
18.
19.
20.
21

PART No.

C-9100
C-g102
C-9103

. C-5021-1
C-9062
A-8528

A-8529
A-1251
A-1720
R-3011
A-8424

C-9108
C-9107
C-9108
C-91098
G-9110

C-9111
C-9112
C-9113
A-1611
C-9107
A-1138

Instruction Manual for CHAMPION 1550 (L254D)

Description

Q.C.T. Body

Toolhoider Cams

Toolhoider Pads

Toolpost Bolt Assembly

Sictted Toolpost Bolt Assembly
Toolscrew Wrench

Cam Clamp Wrench
l.acating Screw {M10 x 75L)
Nut

Washer

Spring

Adjusting Stop (On Each Toolholder)

Tool Clamp Screw {On No. 15/16 Toolholder)
Part-oft Toolholder

M.T.3 Taper Toolholder

Standard Tootholder

Boring (Vee) Toolholder

Plain Bore Toofholder

Blade Clamp :

Socket Flat Head Screw (M6 x 201)
Height Adj. Screw {On Each Toolhoider)

Socket Headless Set Screw (M10 x 351) on each toclholder

97

01/12/2015

Quantity

—_ o eeh Nk % T S S Y _ o o RS —

—_ - =k =k =k =L



Page 100

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

COOLANT EQUIPMENT




Page 101

PART No.

A-4102
C-9029
A-4101
A-4105
C-9030

A-4106
A-4107
A-4108
A-4116
A-4117

A-M118
A-1204
A-1202
A-1432
A-17G0

A-4104
A-4103

Instruction Manual for CHAMPION 1550 (L254D)

Description

Electric Pump
Coolant Tank
Qutlet

Hose Sleeve

Pipe Bracket

Pipe
Valve
Elbow
Socket
Join Pipe

Nozzle

Socket Head Cap Screw (M6 x 20L)
Socket Head Cdp Screw {M6 x 12L)
Socket Head Cap Screw (M6 x 251)
Nut (M6)

Hose
Electric Tubing

99

01/12/2015

Quantity

e e ] —_ o =t =k =t

N N

etk



Page 102

Instruction Manual for CHAMPION 1550 (L254D)

01/12/2015

TOOLS & EQUIPT

100



Page 103

I

e ND

il
12.

13.

14.
15.

PART No.

A-4515
A-4509
A-4510
A-4511
A-4512

A-4506
T-9086
C-1146
C-1150
A-4513

A-4514

A-4507-1
A-4507-2
A-4507-3
A-4508-1
A-4508-2
A-4508-3
A-4508-4
A-4608-5
A-4508-6
A-4017

A-4004

Instruction Manual for CHAMPION 1550 (L254D)

Description

Tool Box

Tailstock Center (M.T. #4)
Headstock Center (M.T. #4)
Camlock Key

Key Handle

Toolscrew Wrench

Levelling Biock

Change Gear (22T) Metric

Center Sleeve (M.T. #6 x M.T. #4)
Touch Paint (Light Grey)

Touch Paint (Dark Biue)
Spanner (22 x 24)
Spanner (17 x 19)
Spanner (12 x 14)
Allen Key (3mmy}
Allen Key (4mmy)
Allen Key (5mmy}
Allen Key (6mim)
Allen Key {(8mm)
Aller Key {10mm)
Taper Pin

Shear Pin (¢5 x 10}

01/12/2015

Quantity

—_ ot =1 = -

—_ = - O =

MY BRI O =h b b sk ah oswd vk ek ok b

—A-—n49—1—8w ..... mmm_wsheapp1ﬁ.{4j6-xm3@}Vﬁm_uv,w- SOOI, & SIS

11



Page 104 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015
Model: C P {3)—5‘0 Series No. &29 Date: >/OQ%§
1.ACCURACY TEST. UNIT: MM.
TOLERANCE
NO. INSPECTION ITEM DIAGRAM
PERMISSIBLE | ACTUAL
N M
a. Longitudinal e J-ol [T -
direction {in - o 0.02 ‘O\D/\
vertical plane) | _ | l_ﬂ_;;:@:
Straightness of
1 bed Slideway ..........................................................................................
b.Transverse l (=] 1) <
direction (In — 0.02 O
vertical plang}
2 Paraliclism of bed slideways. 0.02 é}‘(/‘ { C
J : P -.-\\!5_}
3 Spindle rose runout C s i 0.01 O i§ (
Main spindle for axial slip, N U
4 mearsured at 2 points, 0.015 OGU (
displaced by 180
. . - af
T H 1 t H)
5 c}frue r.unmrxg of cenler poin 0.015 u UL. ?
main spindte.
a.Nearest spindle Y ;2-
hose 0.01 O\(}(_,
Spindie taper I
6 hole runout b Al g dist 1
(At a distance iVEl L
of 300mm. 0.02 U\(/ {)
Parallelism of T
cenler ine of a.In veriical piane 0.025 O U/;{
main spindle to o o '
7 A
ongitudinal .
motion of b~'“| horizontal 0.025 (1 /3
carriage plane VN

102



Page 105 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015
TOLERANCE
NO. INSPECTION DIAGRAM
PERMISSIBLE | ACTUAL
Movement of compound slide 1]
8 paralie! with main spindle in vertical T 8.01/150 [)LC CL
plane (Hand feed)
a.in vertical plane 0.015/160 . ]/4
(Front end rising) 015 O\{/
Paraflolism of \, |p:In harizontal
9 igllstock spindle plane (Front end i
with bed ways. inclined towards 0.015/100 O ()/\3
the direction ol b ’
tool presure.}
a.In vertical plane '
Paralielism of (Free end of 0.02/300 O\(’j’i / ?
bed ways with mandrel rising)
10 center tine of b.In horizoniat -
; ; ptane (Free end . ?
tailstock spindle of mandrel 0.02/300 O\ C][
hote. inclined towards | i
tailstock end)
. Q:_T Vs
Difference in center hight between _ S} 5 e S e
1A headstock and tailstock (Mandre! Li‘ 0.025 U U/(g
rising towards tailstock end) (< ;
I
Squareness of motion of ¢ross slide ' Vi1 ?
12 !
with center line of main spindie 0.02/300 U\(’
Parallelism of >
center line of a.In vertical plane o 0.1 0\0{%‘
13 leadscrew end }} 8
bearing o 2\ E a
carriage slide b.In herizontal | e ] = 0.1 0 U (Sf
ways plane o] e . U C
Diviations in /
alignment of a.ln vertical plane 0.15 a
cenier line of
14 |eadscrew end ...........................................................................
bearing with . -
center fine of b.In horizontat 0.15 U\ [
haif nut. plane
15 Pitch error of leadscrew G.02/300 (;}‘ C]A

103



Page 106 Instruction Manual for CHAMPION 1550 (L254D) 01/12/2015

2.PRACTICAL

TOLERANCE
NO. TESTING ITEM HMAGRAM
PERMISSIBLE | ACTUAL
gl
1 Accuracy of outside turning *‘T 0.01 &C]L)é
2 Accuracy of eylindrical turning 0.625 UlO/
f,
3 Accuracy of face turning 0.02 OC)/K
Heavy load cutting Conditions; _"L‘
Material, mild steel ¢ 50 1 s J]
4 Spindle speed,845 RPM. N W i $14 Lﬁ
Feed rate, 0.1 mmireyv, JJJ
Deepth of cut in diameter. ! 450 -
3.MAIN ELECTRIC SPECIFICATIONS
ITEM H.P. VOLTAGES FREGUENCY R.EP.M. RATED CURRENT
INVERTER 200--240 V. 24A.
(VS MODEL) 75 280--460 V. 0--400HZ. 12A.
DRIVE MOTOR 200V. 16.6 A-220V.
(VS MODEL) 75 440V. S0/60HZ. 94071140 8.3 A-440V,
DRIVE MOTOR 220V, - 20.0 A-220V.
STANDARD 7.5 440V. 50/60HZ. 142011720 10.0 A-440V.
COOLANT 200V, 0.6A.
BUMP 0.125 440V 50/60HZ. 2850/3420 0.3p
LUB. PUM® 0.126 220V. 50/60HZ. 2850/3420 0.6A.
VS MODEL 440V. 0.3A.
._h- — é e
Approved by: | X’j:\/! f({ inspecled by: P{(_/l i C”(:,'{_

104





